SPECIFICATIONS/#i18

Fuselage Length/iEE5%&E
Fuselage Width/&EE

Total Height/SE

Main Rotor Dia./EiRHEE

Tail Rotor Dia./EfEHE{E
Gear Ratio,/ &8t
@ I ﬁ“"aef Full Equipped Weight/ SR EE
loer

THUNDER TIGER CORP. www.thundertiger.com

(C) 2009

48.03" (1220mm)
5.51" (140mm)
15.74" (400mm)
52.95" (1345mm)
54,53" (1385mm)
9.33" (237mm)
8.5:1:4.56

7.5 Ibs (3400g)

@W
Tiger

A L

50#k3DIE 5 il <R IAE

ASSEMBLY & MAINTENANCE




INTRODUCTION BIE

Thank you very much for purchasing the Thunder Tiger Raptor 50 Titan SE R/C helicopter. The design of Raptor 50 Titan SE is
based on the original Raptor 50 series helicopter and modified for extreme aerobatics. All those must-have optional parts for
3D flying are included, such as metal main rotor hub, non-linear flapping dampers, 3D light paddles, push-pull control linkage,
metal pulley, carbon vertical fin...etc. The modified rotor head delivers +/-1 59 collective pitch. Non-linear flapping damper and
positive delta 3 angle give sharp response. While high quality material makes the helicopter one tough machine able to handle
everyday 3D beating. Raptor 50 Titan SE was born for 3D flying, and you don't have to do any further modification for
aggressive 3D maneuvers. This is by far the best machine you have ever seen. Just enjoy the model and have fun.

R ITEIRE R M AE50 Titan SERRAER + BFEE50 Titan SEEMEEMEMIDEFTEPIIHESRE ILAREIE
ERIT S EBIREE TFES0 Titan SERRFBXGE(LMARIFER - BEMEERITHIEENEFFE - 0 BERIDMRT

EREMEPHLCROTEEIT - EIEET  FHEUHIREFREER SR ETEEREHETER  FERRESFTIS
ERGARPSELIRTREFHETHEIHSIER -

CONTENTS Hi&§

Introduction BIE ..., P Assembling Section #3835 pd
Contents BE. ... p.1 Set-up Section BEEFTR. ... p.23
Warning EETIE ... oo iiaees. P Parts List Section EFEEBTF........cccc i, P29
Other Items Required EEITERAVECHF ... p.3

Tools Required EEHBEHNTE. ... p.3

|
0

WARNING Z&£EI15

This radio controlled helicopter is not atoy. It is a sophisticated piece of equipment and is designed for hobby use only.
If not properly assembled and operated, it is capable of causing property damage and bodily harm to both the operator
and spectators. Thunder Tiger and its duly authorized distributors assume no liability for damage that could occur
from the assembly or operation of this product.

1 AERFNEERBEEREENGEM - FTEMEE - ARIRPEEFVECIMASERENES - 8 LREENEET
iy - BISEEBLEREEL - AitEIEGETERERERITA  BUSHBERNROTEEIHEESE  LIESRE
fenviEE - EEEARRITES - LIEERITZE -

2 EIFRDGANER ASEERNERITLEERENTHE - ERREAURREFRHIALBIEE IR EREHIERETE : £A
FrLAEEEAR - BEEFRUANECTZRER - SRORLRRET SR -

3REC|ERPEAEINNRERTEEHSRETEERENES » FLIBERRENIEMNEEE 1F  WET BRI RIS
SEITIRIE -

4 EBIFREOEMUWERRESE - B - LIREROER  LUBSE SIS 2EMBEULHIBE -

AMA INFORMATION EIRiERIRE

Operating a model helicopter requires a high degree of responsibility and skill. If you are a newcomer to the hobby, it
is best to seek help and guidance from accomplished model helicopter pilots. This will greatly speed up the learning
process and have you flying successfully in a reasonable amount of time. We also would strongly urge you to join the
Academy of Model Aeronautics. The AMA is a non-profit organization that provides its members with a liability insurance
plan as well as monthly magazine entitled Model Aviation. All AMA charter aircraft clubs require all pilots to hold a
current AMA sporting license prior to operation of their models at club fields. For further information, contact the AMA
at:

Academy of Model Aeronautics 5151 East Memorial Drive  Muncie, IN 47302 (317) 287-1256
BEEREFMREIFSMERIEREL - RIDENERERREEFMNTSEE - ERTNAEMNIERELRE - A
TR EFRIER—FEITRIT/ES » LIEFRIFEID - PEHIE R - BRIONETREESIRTIZ2ET -

Sl EREEBRENMEE T RITEORITEN S - EEERTHEEEZECE  TEFEHEENHIREESNZERE -




FLIGHT SAFETY CHECKLIST RiTZ=®ESIH

@ Make sure both the transmitter and receiver batteries are fully charged prior to operating the helicopter.

£ Make sure all flight controls operate properly prior to flying.

@ Range check the radio before the first flight. The servos must operate properly with the transmitter antenna collapsed (or
2. 4G radio system power reduction testing) at a range of at least 150 ft. (50 meters).

@ Check to make sure there is no radio interference on your radio freguency before operating the helicopter.

&) Use only the recommended engine fuel as specified by the engine manufacturer.

Make sure the transmitter and receiver are turned on before starting the engine.

& The engine throttle must be in the idle position before starting the engine.

@ Model helicopter main and tail rotors operate at very high RPM. Make sure nothing can come in contact with the rotor
blades during flight.

@ After starting the helicopter, maintain a safe distance during the flight.

2 MNever operate the helicopter in rain or excessive wind conditions.

i Always operate and fly your helicopter in a safe and responsible manner.

& Never fly a model helicopter over other pilots, spectators, cars, or anything that could result in injury or property damage.

O BRRTHEEEEEL R RS E DR R ESEREROEX -

O BERTAECTESMNSENTSORITIEESEE -

O BRESEESTE R R H N A R SNBSS » BT S TR NS R RS ETIEMIERE  IfEB TS » BIFEST - R E
FEaOR - R - CIRES A RIRIRE « EREBLIRASIEIHEE -

O RiTAIEEEESEEEERNEFEITHRT » EEERV RS —EFS S SR Tt -

IEERS EREETSHEEINE -

O BRERTHESHEENEFES SR  BERINEBIFESENEFEITEEL -
) BERIERERRINERME - BINEETIES - LIB8% S EEEITEINEE -

\.1 EEIS|FHIL R IR RS HFY U B R SEREE BN EEMEESRE ¢ TR (1de) SERE 7 SRS HPY
ErSEIEEHEEEEREE -

O EirEEErEs)|FEERES  LWAESERITHAE5ERL/ EleEEE8E -

O RTHFE TR EE T MRS IR -

EEFRE - SEDET  HEREIEERINNER -

O {FR—ERENECESHRITE - WASEZSHESEHEEENEE -

O WTBSELEHBEE ARITENSEEDTE - ESLEREEISIREETENAS -

POST FLIGHT INSPECTION #RiJHiiE=EIEH

@ Inspect the model thoroughly to insure no parts have come loose or become damaged during the flight and landing.
Replace damaged parts and tighten loose screws before flying again.

) Pump out any remaining fuel from the fuel tank.

' Wipe off excess oil and fuel from helicopter body and other exposed parts.

' Lubricate all moving parts to ensure smooth operation for the next time you fly.

' Store model in a cool, dry place. Avoid storage in direct sunlight or near a source of heat.

0 Replace any loose ball links and damaged bearings.

 BRARTAIFEHMINEEEEREMIEELOEN - SREILVEVEIREMRT - BRERNEELIRSIRISFEENS -

) TR SEBTECP A -

 RiTRSENEREMLE (PTENESD) RERIIRE -

AT T—RIT - EEEM BN REIFITIBERF -

 REENERERR - [ER - EBED - B2ENERLUREREE -

. BIRRTARIRIREE R R i -

CAUTION: In the event the model has crashed, inspect the flybar, rotor shaft and the blade spindle to make sure they are

not bent. If any item is damaged, it must be replaced with a new part to ensure safe operation. Do not glue any broken or

damaged plastic parts. Do not repair broken rotor blades. Always inspect the following items immediately:

BE soanarsme  BEOTETE  TURREETHESO9E - F-SHRFESSERNBUERRTRE -

B2 EGRESEIAERTENERES - ieHER -

}Eg AL EEE ~5IFET

i) Engine starting shaft.
All gears, Ball links, Link rods, bearings.
Main shaft, flybar and blade spindle.

T
B
i el

=
s (O
& \J ot

P N
N
s

o
[ O
it M

O 5| EtR e
FHAvEEE - IERES - IRIDIR R
X~ IEEERERE T

Tail boom and support. Bk 24
Vertical and horizontal fins. HERNIEZER
Tail rotor shaft and control system. BN R ih

@ Main and tail rotor blades. O FheEkEEBIiER
Following these few, simple safety rules will allow you to enjoy the thrill of model helicopter flying for many years to come.
At FERERENTEIRE  SETEIE RO FET ERERTAVEE -

2




OTHER ITEMS REQUIRED

Transmitter (helicopter type
only, 6 or more channels)
2EE (FREEFMIZHITIEE
HUeEIL| CiElTEs)

B ENGINE / 5|25 #

Glow Plug
HRMEE

Heli Engine (RL-53H)
ERMEMAS(E (RL-53H)

T

12V Battery
i)

Remote Glow Plug

e T E R

'—"'I..
Switch Harness &,

T
Battery U EE BigFeEiHRLIRERE
1000mAh
“\h‘ ‘a'
~ Z
J Gyro
Servox 5 N4 fElRiE
EFR 4 518
(Bl PetRmEIEE
(EFRE— RS EREME)
Fuel Pump
piliEE

1.5V Glow Starter
(1.2V~1.5V)
1 5VIILEREEIE

Glow Fuel(15%-30%)

EFRMFRNH
Aﬁed 6mm Hex\\
Starting Tool
BEE
L]
: Glow Plug Wrench

Foam
BT

ixte%sio;; - . \ Q Rubber Band
WEEN B X = 1R TENEEN+FEERT
(TRBRETRIE) o) )~
TOOLS REQUIRED FOR ASSEMBLY FEEENITA
Needle Nose Pliers Ball Link Pliers , s
AEsH I 5.5mm Wrench IREETEN ANIPDE‘T Scissars ﬁgg%gg SN
= . PO BHHT @ HOH T T ssmm
_ & = = a.\\ gmm
C;%@ O e
Screw Driver 7mm '
BIEIRIEEHET ;};ﬁaﬂgt%?éue Grease Epoxy 3 Hex Wrench
, A Eam  REHEE AT
’_h‘“*-—-h—__h_? 5.5mm
Hobby Knife @ Che IJOthite Socket Driv;E: "
ETN B EEEMET




ASSEMBLING SECTION Hz=ES

Most parts in the Raptor kit are packed according to the assembly steps. The part number and quantity contained in each step are
always shown in the square box on each page. Do not open all the bags at once. Open only the bag that is needed for the current
assembly step.

B-EEHEESREBTERSEBEEER  SEBIERIFFEEEEAE - 28R RAIT2ERE MBS RENBNEALIRE
RS -



(@) Fuel Tank Assembly

Note 1/ Fg1

After assembly, check to make sure the fuel tank clunk can move
from top to bottom without touching the back of tank. Also, a fuel
filter (available from any hobby shop,1165C/L) should be placed
between the fuel tank and the carburetor.

SRR EE - UEEE B e E R C TR -
BEOFERSNEBEMEMHNTEEHEE -

hEREETE  IESIERNENERERRS - BEET
HEIRS IE TR —EE b (FIUERRIE1165C/ L) » LA
RIS EERPUHEYER - EEEE -

HfEE R DR

Note 2 / fgm2

It might be necessary to inspect and replace the silicone
tube inside the tank every month to ensure the fuel
consumption is smooth.

FHFHEEDENN HERSEEE  RDIERETIEE -

(3

To Header Tank (Refer to Page 17) U
EEENE (FE1TER175H) ‘
(6)

it

1165C/ L FUEL FILTER ;@i
{ Not included Eig )

To Muffler

)

(6)

EREEHENERE <«

(1) BKOB05 Fuel Tank SHFE..............ooooiii,
(2) BK0062 Fuel Tank Grommet SHEE=E.................
(3) BK0463 Fuel Tank Nipple ifl&....................
(4) BE1867 Clunk SHFEEEEE.................coooecn
(5) CB0363-1 Fuel Tube MEYHE(83.5mm).........
(6) BB0362-2 Fuel Tube M#WHE (g5.5mm)..........2

- == .

—

(1) BV0868 Pinion Block SRENETERHEE ... 1
(2) HMV1680 Bearing #li/#(d8xD16xW5) ....... 1
(3) BKO779 Drive Gear E&E)& (Pinion 10T) .1

(4) BV1194 Clutch Bell BES25% ... 1
(5) BK0887 Clutch Liner BESEER ... 1
(5)

(1)

The fuel tank comes
assembled already.

HFEERRTM

(1)

(2)

-

Loctite
M EEREE RS

(3)

(4)

The liner is already glued in the
clutch bell.

BOREESESHEACENMND




F Rl RS-

@ Main Frame Assembly-Part1

Please insert the frame spacers, bearings, pulley and parts in the frames according to the drawing below. Install four metal aluminum
frame spacers beside the main shaft bearings. Remember to add Loctite when securing these four spacers. Tighten the screws

snugly, but do not over torque them which could strip the plastic.

Insert starter shaft through the center of the clutch bell assembly, through the top starter shaft bearing and into the starter coupling.
Secure it with the two set screws. Make sure this is tightly secured. The main frame can be reinforced with the recommended
Aluminum Frame Post (PV0104).
HREAIRES » PHEANERFRMLERERE BRI TER R BEHEMEBBTIERIRS -

BEMEEE - FREEREEEE -
AIEEAREE  BFZESEAREERAERANSE (PV0104)

A S S Sy T S Sy S VY S Sy S
‘ [

P I EEEEER

- ™y
(1) HSE3-12B Self Tapping Screw REEERIBL(MIx12)..... 22 (11) BV0894 Metal Guide Pulley IS8 ..................... 2
(2) HMV696ZZY Bearing iZ(d6xD15XW5)......ooooooooooro 1 (12) BK0036 Pulley Collar FE3RI8E ... 4
(3) HMV6800ZZY Bearing E1%(d10xD19xWS).........oooooooo.. 2 (13) BK0592 Starter Shaft &&1&)._..........1
(4) BKD059 Frame Spacer BARZHE(S)..ooo 4 (14) BK0594 Starter Coupling B IFERE. ... ... 1
(5) BK0058 Frame Spacer BHFEZE(L).....oooooooceoeeeereee e 4 (15) HMS5 E-Clip ERTERSMIM. .oooeooeoooeeoeeeeeeeeereeee e 1
(6) HME4-5B Set Screw HTER7 TR (MAXS)......oooooooo. 2 (16) BKO584 Thrust Washer [EHEE . 1
(7) BKOOBA Pin IR oo 2 (17) CK0136 Metal Frame Spacer(S) &B&iT. ... 4
(8) BKOO57 Servo Frame EIIRMEFE ... ..., 1 (18) HSA3-10 Button Head Socket Screw BB EIER(M3x10).. 8
(9) BK0599 Main Frame Left Side ZTEAR...............cocc 1 (19) Fuel Tank Assembly 758
(10) BK0600 Main Frame Right Side ZEHR..........coorvvvvvvr. 1 (20) Clutch Bell Assembly B &2 =iH

L. -

(18)— g
e
Loctite




@ Main Drive Gear Assembly TSRS E

2)
Itis necessary to add grease inside the one way clutch before your first flight. | $ i
The clutch might lock up once grease is gone. Oneway grease( PV0517) or ~
ball differential grease is recommended for this lubrication,

EORESZRRE R N\ OS2SR - SRS O R SENE L ESTREE -
LIRS LEEE#HRSE - IE R E MRS I8F=aT -
ERERmAMEHCEOERESED (PV0517)

' '
(1) HMC3-8B Socket Screw P/ TR (M3XB)...........occoooovro. 4 ()
{2) HMQ14 Snap Ring EIECEIIR ... 2
(3) BV0033 One Way Clutch Housing BSEJE#SH#H ... 1
(4) BKO148 Main Spur Gear 85T EEEH...........coovoovvvoeercrironns 1
(5) BK1196 Autorotation Tail Drive Pulley EESEE (18X EZHE) ... 1 N 4
6) BK1198 One Way Clutch Shaft S5 2280 1 e
it it ) BeraRnEEDRS -
SRRE CRGREE - EE (8)
WEHE -

PVO517 ONEWAY GREASE (5)
(Not included)

BK1196 EEEEH (8N S5 HH) HIS S TEMNAE LD

BREEREEHPV0S17) « LISEEES S RSy

ISR -

(® Washout Assembly =HI8 (THRE) BER5H

r

(1) HMJ2-10N Self Tapping Screw BIZEEIIRFR(M2x10)....... 2

(2) HSA3-10 Button Head Socket Screw P17 BIR#/(M3x10).. 2

(3) HMV740ZZY Bearing T3 d4xDTXW2.5) ooveovo oo 4 (2)
(4) BK0OT7 CF:IIr FHIR(BAXBIXE) ... 2 ppEey—

() BIDATA PIN FEEH. ..o e e st s 2 Loctite

(6) BKOOT75 Linkage Ball EBIEEREA. ........c.ccocovoeececreveree e 2 (4)

{7) BKDO15 Flybar Control Lever ¥iTE=IZHIEE ... 2

(8) BK0O16 Washout Linkage SZEEE............cccooveveeoececeen. 2 3D (7) 6

(9) BK0126 Metal Washout Base FEHIBEE. .....o.o.oovovevreieneererons 1 ~ (3
{10) HMS15 E Ring ERVFIER ....ooooooooeceeeee e 2 (10)
(11) BKODBS Washer B (d3xD5%0.5). ..o 2 ®)

o .
"~ o
(5) ) —

(5)

MEirEEEE
Loctite

Y




® Main Frame Assembly-Part2 FHIREESE-2

Please complete subassemblies 6-1 through 6-4, then add them to the main frame.

Insert the elevator control arm subassembly 6-1 in between upper bearing frame first. Then fit the plastic pitch control
frame subassembly. Next insert elevator arm control shaft and elevator parallel lever subassembly. Then secure the
collective pitch control arm using self tapping screw (M3x12) and self tapping screw(M3x22). Adjust the two self tapping
screws so the pitch control arm can rock freely without excessive play. Attach the linkage rod to the parallel elevator
linkage balls. Finally add two metal aileron levers and the collective pitch control arm.

HRRIABEHIE - QSRR EF A FRe SRR T IARES - FEARMO-126-4D8K - BERMo- 15 BARREHE - ZEARIR
WERESEE - MENEEGHE - BARE - ARETEHRIZHIE (64 - HORRETE - FETTEEHRE - BRERIET
HIE (6-3) SE AR - SERoEMEE CTETHRIEE - B RREBIIIEE (6-2) B LIRRETE - B DEERREIETEERRE
HfIERomEtE -

' Ty
(1) HSE3-18B Self Tapping Screw REREMIRH(M3x18).......4 (1) HMJ2-10N Self Tapping Screw EXERFH(M2x10)..................1
(2) HSE3-12B Self Tapping Screw REREMNEHMx12). 1 (12) BK0086 Ball Link BBZEEE B2 ... 2
(3) HMJ3-22B Self Tapping Screw EIEHH(M3x22). ................ 1 (13) BK0840 SUS Linkage Rod EHFiE ... RO |
(4) HMV1280ZZY Bearing $l#(d8xD12xW3.5).......cccorerveeenn 2 (14) BKOD17 Collective Pitch Control Arm IEEE%J .................... 1
(5) HMVB40ZZY Bearing EIZ(d4xD8XW3)..........ooveerveerveeeennenn 2 (15) 61 Elevator Control Arm Subassembly THEGCSHISIHES ... 1
(6) BKOO76 Collar EER(d3xD4X10).......ooooocvoercercrcieceeeen 3 (16) 6-2 Elevator Push Pull Lever Subassembly THER BHTEERESE. .1
(7) BKOO78 Collar EiF(d3xD4x4). ... 2 (17) 6-3 Metal Aileron Lever Subassembly ( R ) EIEIZHIEE (&) ..........1
(8) BKOD88 Washer 45 (d3xD5x0. 5} : 1 (18) 6-3 Metal Aileron Lever Subassembly ( L ) E[EHFHIEE | E‘ R
(9) BKO0OZ20 Elevator Arm Control Shaft ?‘HEﬁEEIEﬂE 1 (19) 64 Elevaior Parallel Lever Subassembly FHEREHIE. ... 1
(10) BKOO75 Linkage Ball SBREERTE.............coovvocevcceon 1

Y

Warning, do not over-torque the self-tapping screws.
SRR EERERE - B ERL8REENEHN TN

g
/ a
(O | EEER




6-1 Elevator Control Arm Subassembly FHIERCISESIHEES

(" (1)BK0018 Elevator Control Arm FHEARIZHIE ...
(2)BK0023 Elevator Control Arm Link FHREEREEREEE..........oo...o..
| (3)BKO084 Pin BIRESH............ooooi

INSTALLATION OF THE RODS ZEIEEH

i Big Hole
?\\‘?f%hﬂﬁ"il - Big Hole
- =4 3,370
Ll s a .
) |3\"r R
Eab RS
nJ N |
\'\ |
i

(1)BK0836 Elevator Push Pull Lever FHEE S HERTIERS ... 1

(2)HMV740ZZY Bearing (d4xD7x2.5) EERBIF................2 CAglue
(3)BKOOTS Linkage Ball 88 ... .3 88 i)
(4)HMJ2-8N Self-Tapping Screw EBIR#H(HH)(M2x8)................3

-
CA glue
Quter hole is recommended B LmezE
AL . -9
N O
&,..»-"
6-3 Metal Aileron Lever Subassembly £BEIRIZHIEHESH
(1)BV0898 Metal Aileron Llever EEERITFIESH T) .. 1 (1)BV0899 Metal Aileron Llever &2/ RITHIEREEG)... 1
(2)HMC25-6B Socket Screw P12 BIRFH(M2.5%6)................... 1 (2)HMC25-6B Socket Screw P27 FEIZ#4(M2.5x6)...................1
(3)BKDOT5 Linkage Ball 33588 ... 2 (3)BKOO75 Linkage BalliE#EEE. ... 2
(4)HMF2-8N Phillips Machine Screw EIZE+51244(M2x8)..... 2 (4)HMF2-8N Phillips Machine Screw EIFE+ 5B #1(M2x8)..... 2
{5)BK0900 Aileron Lever Post @ BIBIEHE ... 1 {5)BK0S00 Aileron Lever Post @RISR ..o 1
L . G /@ R) O fodhe
o | S [ Loctite B)—_ 1 p Jrist
o ! is L& g
e = P
") @R
Loctite (1)
B LREE
Loctite Locti
Q. o BLnEE Tl N
) Cd
6-4 Elevator Parallel Lever Subassembly FI#REiTHIiELESH
(1)BK0019 Elevator Arm Parallel Lever FHFEIZHIE.............. 1 (1)
(2)BK0O075 Linkage Ball ERETE...........coooovoovveeeoce e 1
(3)HMJ2-10N Self-Tapping Screw EIIZH(#H) (M2x10)...........1
~ B
CA glue (EE:-\ b
¥ ez o




@ Main Frame Assembly-Part3 FHEIHRHERTE-3

Insert main shaft through the shaft bearings and ensure that the end with one hole is pointed down. Next, slide main gear assembly
into position on the shaft and line up the holes in the main shaft with the holes in one way clutch shaft of the main gear assembly.
Insert the socket screw and secure it with the lock nut. Secure the main gear assembly just tight, do not overtorque the socket
screw as it might damage the plastic autorotation gear. Next, slide the mainshaft lock ring onto the main shaft. Secure it with the
set screws and ensure there is no clearance between the ring and bearing. Then slide on the swashplate assembly and attach
the elevator and aileron control linkages to the outside swashplate linkage balls. Next, slide on washout assembly and attach
washout linkage to the inner linkage balls of the swashplate.

THZBREmEEHHFE  EETHRTETEHRIOEE « HE - RESTHT DREBREUERT EXHWIME
» DHIANVRIRRMEE (BHRMMRGRE) - AEBEFATTR  BHERERER - BFEARTHIES -

' ™y
(1) BK1197 Main Shaft Bolt M7 BEEH ...
(2) HMM3Z Lock Nut (M3) LERSIE. ... 1
(3) HME4-5B Set Screw MEE M7 TAIE#H(M4x5)......2
(4) BKOO86 Ball Link BEERERR. ... 4
(5) BK0839 SUS Linkage Rod i2¥&48..................2 9)
(6) BKOO30 Main Shaft Lock Ring LEISE................. 1 )]
(7) BK1195 Harden Main Shaft 38{kEal..............1 i (4)
(8) Wash Out Assembly {ZHIE#H I s
(9) BV0092 Metal Swash Plate Assembly +5P824H. 1 (3) ~
(10) Main Gear Assembly Fi5lEiH

Engine Assembly B3|S8)iiB5E5H

T T’ Loctite
(1) HMC3-10B Socket Screw FI7TEIZER(M3x10).......... 2 5
(2) BV0589 Clutch Shoe BESESHE.......ooovovee 1 (2
(3) BV0143 Cooling Fan /&R ... 1 ; )
(5) BKO170 Shim BESESEA oo 1 SR LTRFIE EFE RSeS|
(B) BKOOTS Link Ball BEIEEE ... 1 ¥$§HH%EEI$L¢|
(7) HMF2-8N Screw EISE+S0B4A(M2X8)................... 1 EffthiRes
(8) HML2 Hex Nut 7TEERIE(M2) ..o (3)

(8
" Loctite
Elminel
)]

10




(9 Main Frame Assembly-Part4 EEIiFHELESE-4

Add Loctite to all metal to metal screw surfaces. After installing the engine,
connect the silicone fuel tube to the carburator and muffler.

HEENIRE S SIS REES I BEL » REBTSIZHRETHS
L HEREREARD - PrEfiRsatlE LR T iEREE -

Loctite
(1) ALRFE

(1) HMC3-14B Socket Screw 7 VEIEH(M3x14).....10
(2) HMC3-35B Socket Screw 7% \%ﬁﬁ(msx%) .2

(3) BKOO87 Flat Washer 3[E. . e B
(4) BKO144 Engine Mount EI%@E@ e

(5) BA1738 RL Hi-flow 3D Pipe B0 HEE. 1

(6) Engine Assembly S|%&) 7748

(7) BA1579 Muffler Gasket ;BS288 N . .........1

(8) HMT3B Spring Washer FEEH ... 2

(2)

Locite = ..
L (a)"’/&

I
(1) - B

.'_’I —ul

- Loctite

BLREE

(1) HSE3-18B Self Tapping Screw REZENEH(M3x18)..4
(2) HME4-5B Set Screw TEIRM I (MAXE)..........covoeeeee 4
(3) BKOOB6 Skid Brace 1828 2
(4) BKOOGAT Skid Pipe EEEEIE.........ccoovvvovvceeeecevcceees 2
(5) BK0OBS Skid Pipe End Cap BIEZE ..o 4

The optional Thunder Tiger Remote Glow Plug Adaptor
(#3803) is recommended as shown, making starting easier
without the removal of your canopy.
HETIRREERR AT RZIRIR(3803) N ERLRE . 58]
EOEETEMSIE -

CAque

’ Loctite

m IR

(4)

11




A1 Main Rotor Head Assembly *iERIENIEESE

Secure the linkage ball on the main rotor pitch housing first, then insert the dampers in the main rotor hub. Add silicon oil or
vaseline to insert the feathering shaft through the dampers.

Apply Loctite on the M4x8 socket screw then secure the main rotor pitch housing on the feathering shaft as shown.
HETMEREERIEOON - EHFALEED - TEABSERFRIEETHMESFR - H L ETIRHEE LREIE -

-~

(1)BK00OT Flybar Contral Rod BEERZIE. ..o 2 (8)BK0581 Flap Collar BEETRIR..........c..covvecevceeeecvecr e 2
(2)BK0435 Washer BE(ddxD1 TN T)cereereeeeereens 2 (9)BV0793 Metal Main Rotor Hub £ LI MEEEE............. 1
(3)HMV1360ZZY Bearing FEF#l5(d6xD13xWS)................... 4 (10)HMC4-8B Socket Screw FI7 T EIEEE(MAXE)..........ccoocv.... 2
(4)BKO584 Thrust Washer [EHEEYS 2 (11)BK0075 Linkage Ball SERETH.............ocooovviovvciccrr, 2
(5)HMX0612 Thrust Bearing LEHEEZ ... ..., 2 (12)HMJ2-10N Self Tapping Screw ERIEH(HH) (M2x10)......2
(6)BK0596 Main Rotor Pitch Housing FHEEEE. ...............2 (13)BK0795 Innere Damper PEEREE ... 2
(7)BK0583 Feathering Shaft EET.............ccooovoveiiocniiens 1 (14)BK0796 Outer Damper FHBEEE. ..o 2
(9) (1

%) (4) (3)
l @

0‘05

e

(12) (11y

CAglue “ /
FALtReziE Loctite ™ (10)
ELREE
Diagram for Thrust Bearing Assembly
HHFRRTETE
fLarge Internal Diameter Small Interal h
always go toward the Diameter
Main Rotor Hub always go toward the
_ Blade
MR —E B MEE I —al - B
E EREECDILE] - B EHEHEE -

6

(e
KT |
.;,’ . ’ S |I = _\T-;"‘,‘]
¢ Q
Checking Tips: Ba > Ga
\IJﬁIS ).




A2 Flybar Assembly BERELELHE

Begin by attaching six linkage balls to the flybar control arm and mixing lever with self tapping screws. Slide the flybar into
seesaw hub. Slide flybar arm bushing and flybar control arm onto the flybar rod. Ensure the flybar has extends equally from
each side of the seesaw hub, then tighten the HME4-5B set screws. Add the paddles. Ensure the two paddles and the two
flybar control arms are all parallel. Lock the paddles with HME3-10B set screws.

Assemble and install the mixing levers as shown. Be careful not to let the loctite seep into the bearings.

Attach the flybar control rod to the flybar control arm and use the double link to connect the mixing lever (short side) to the main
rotor pitch housing.

Rt HSoEE EIRERHIR S, - ITEEINEE - Ao R ELE - S THEEERESEH DHFHE

RBEESENHE A SBEENBERT TR ET@HITISE - RIPERTETHRTRERE - BrEnaREE-TIE[
- BERRBAREEEEER LHE- 1B EERTRIERETIREA  BEERIEENE - #aRERE - RligERBE

RATFREETEELS  ERHOEMH - IR REETIRGE -

B TERBHEKEIRE  EEREREEEA#@HRD -
EIREHEPHEE CIREHERR  LIEREERRIE ((58) RIMEENAE -

TR R TE - #

-

™

(1)BK0002 Flybar Control Arm 18 EHiE

(2)BK0892 3D Seesaw Hub 3DATIEEREEE..............ccco...,
(3)BKDOO5 Flybar Arm Bushing BB BRE . ...
(4)BK0893 Mixing Lever IEHIEE ...,
(5)BKO0B7R Flybar Paddle ¥T 2 (1)

(8)BK0078 Collar BlilF(d3xD4x4)

{6)BK0075 Linkage Ball BB ........oooooveeceeeeeeeeeee e
(7)BK0076 Collar BHER(d3xD4x10). ....c.oovvecvicsve oo oo

(9)BK008S Washer B A (d3xD5x0.5). ..o

(10)BK0631 SUS Flybar &<, ... A
(11)BV0085 Double Link ﬁﬂﬁﬁlﬁh .
(12)HSA3-14 Button Head Socket Screw iI_E[Tw x%ﬁﬁ{mxm} 2
(13)HMC3-8B Socket Screw (M3x8) A7 TEIEH.... .2
(14)HME3-10B Set Screw HEEATT ﬁﬁ%’f‘{msmm ................. 2

{(15)HME4-5B Set Screw TEREFN7TEIE L (M4xS)

(18)HMJ2-10N Self Tapping Screw EIEL(M2x10)..............
(1T)HMV740ZZY Bearing FHKELF(G4XDTX2.5) ...

(18)Main Rotor Head Assembly THFHETEEECEE 1

5
IH 32.5mm
'rEI
g
}f
(11)

(18)

(5)

(3)
(18)

(2)

(14)

M Loctite
(12) (8}
(13)

L -

—E | octite
HELCRREE

13




@3 Main Frame Assembly-Part5 FHIiRiE5SE-5

Slide the main rotor assembly over the main shaft and align the two pins to slide in the washout assembly. Ensure the holes
in the main shaft line up with the holes in the main rotor head. Insert the socket screw and secure with locknut. Attach the ball
linkage rods to the long end of the mixing lever and to the remaining inside linkage balls of the swashplate.

EE TSR EMERCROEEETSZARME » SEE#SETETEHREERSAND « REBsmMITRE CIRMIERE » 8344
5 EEZ T -

iSieMEEZ AT ath » LWAEEERRBEETRH L BIHETEILMNTT - BHEERHEERE -

EEEEIRR - EUAERRERERENOOE -

(1) BK0616 Socket Screw M7 VERIRH (S-5) (M3x20).................
(2) HMM3Z Lock Nut LEREIRIE(M3).....oooov i
(3) HME3-18.5B Set Screw HFE/ TAIRER(M3x18.5)................
(4) BK0842 SUS Linkage Rod SUSIEREE.......ccooooev i
(5) BKOO86 Ball Link BEBEEIER ...
(6) Main Rotor Head Assembly =EiFEEEH 3

B Ry R OROM

98.5mm
(2)

"

14




Tail Unit Assembly EBRERHELZSHE

Secure the tail rotor hub(#11) on tail rotor shaft first, note the set screw(#3) should be right setting on the dot of the shaft. Do not
forget to apply Loctite on the set screws.

Next work on the housing assembly, use care to install the tail pitch contral link, do not over tighten the selftapping screw(#2).
Make sure it is just tight and the link rotates freely.

Assemble the tail pitch slider and fork. Be careful when securing the fork on the slider bushing, do not damage the bushing or it
will not move smoothly on the tail rotor shaft.

HEEFDALEDIEFHEE :

1. BEREEHEERMUEAES CIhREEEE -

2 EiEEEEE T BERHL ARSI EEM T - B8 CiREIEEE -

3 EEEEHMEREERTHE - BRRFUARETESRENNESEE - BRERERERTEEERTRIERE -

P
(1)HMC2510B Socket Screw7 TBIER(M2.5x10).................4 : Warning / #&
(2)HSE2-10B Selftapping Screw RERENELM2x10)......2 Fimti e i KR Please nate the assembling direction of the

(3)HME3-3B Set Screw FEEBMNTTHIEMMINA).......o.co.. : h I I Lz AEE =Sy [ by e B0 Bl
properly as illustrated, they will easily fail and

(4)HMM3Z Lock Nut [ESEIE0E(M3) ... result in unexpected danger
AIEENHARENRTEDD - STERE

)

)

)

) .

(5)HMV1050ZZ0 Angular Bearing §4E;Eima{d5xm ox4} _ .

tE;HMSﬁ E Ring ER0E... Bk L 2 - RS A R AR -
)

2
.2
4
. dl
(7)BKO082 Collar mlﬁqdzxnaﬂw 3] 2
(8)BKO546 Pin ETEEE(2mm)..... SO,
(9)BK0302-1 Tail Pitch Housmg E‘ﬁfﬁ'@(ﬂ} 2
{10)BK0303-1 Tail Pitch Housing E&t‘ﬁma] 2
(11)BK0B21 SUS Tail Rotor Hub SUS E&t‘ﬁ@ﬁ& .............. 1
{12)BK0026 Tail Pitch Control Link RIFEEEE. ..
(13)BK0545 Metal Tail Pitch Control Fork SERITHEHE.
(14)BK0808 Metal Tail Pitch Control Slider SEREITEIBE. .1
{15)BK0028 Tail Pitch Control Slide Bushmg EiEEFEE. 1

I\J

(16)BK0053 Tail Rotor Shaft RRIZEE] .. eerrerrareannee]
(17)HMM25Z Lock Nut IFE20RIE(M2.5).... 4
(18)BKOOT75 Link Ball FBHEEH.............ccoccooo e 1
(19)HMF2-8N Screw EEE+FIERM2XE)........oooo e 1
\ A
Loctite I
i R l‘% -
as S P [

(14)

(18)
Loctite l -(19)
A ERER

@5 Tail Unit Assembly ERERFHEESE

Secure the pulley by pressing the pin into the tail rotor shaft. Apply loctite on set screw
then secure the pin with the set screw in place firmly.
Secure the tail pitch control lever just tight and make sure it rotates freely.

EESRERE RS EEEE AR E R KB R ETIREE.

) HMV1150ZZSY Bearing % (d5xD11xW5)
) HMY2-12 Pin BERCEEH(2X12). e

) HSE3-18B Self Tapping Screw REREEH(M3x18)..........1
) HMF2-8N Screw BIS-FPEBEHM2XB)......oo.o 1
)
)
)
)

BK0076 Collar BIR(ZxAX10). ..o 1
BKOOTS Link Ball EHESE ..o, 1
HMV740ZZY Bearing $50(ddxDTxW25). oo 2
BK0024 Tail Pitch Control Lever EIEE 2 HI1Z
) BKOOSS Flat Washer 25 ..o
10) HME3-4B Set Screw B8R TABEMIx4)..........
11) BV0BS7 Metal Tail Pulley ZREMEER. . ... .
12) BKOD47 Tail Unit Housing (R) REE(&) ...
(13) Tail Unit Assembly BiZE#E

15




Tail Boom Assembly EEHIRTH

Slide the 3 rod guides onto the boom and space them out evenly as shown. Then slide the tail linkage rod into the rod guides.
Mext, insert the tail rotor drive belt into the boom so that it comes out at both ends. Place drive belt over tail drive pulley and
complete balance of tail boom assembly. Remember to connect the tail linkage rod to the tail control lever. Apply thick CA or

Epoxy when installing tail support rod end.

HEEBLSHM  TEHIFETRSAEE » BEARRMIELRESR  2RBETESRENEETLF -

HERREE 1 BREFTOLEEEIIRS: - BRFRESEEMNOOEE -

2 HIREERUARERER - LIFEEfHERBERE -
3 BRI EE IR IR - AREREEIBEER -
4 EEEEEETIEM A REEET  FEABBEEEE -

(1) HMC3-20B Socket Screw M7 TBTRHMIX20)........ovvvovvveoeevevern
(2) HMC3-25B Socket Screw M7 BRARIM3X25)....ovoooe
(3) HMC3-16B Socket Screw FI7 T AEEIMBXI6)...o.ovvvvveveeveeeveven

(4) HMM3Z Lock Nut LESEBIBIM3). ..o

(5) HMV1150ZZSY Bearing BB dSxDT1XWE)....coccooccomvveveasees e
(6) BKOT98 Carbon Vertical Fin TEEZTEE. ..o
(7) BK0O46 Tail Unit Housing B (ZE) ..o
(8) BK0524T Tail Support Rod BEZER oo
{9) BKD797 Bracket (Upper) EFEEE (L) oo,
(10) BKO798 Bracket (Lower) BEE (T} oo,

0 R M B

B ™ T X O Y

(11) BKOBS5O Tail Boom BE.............oooovovecccissimrecsees s 1
{12) BK0091 Rod Guide BIER. oo 3
(13) BKO&58 Tail Rotor Drive Belt SRR ..o 1
(14) BK0BBO Tail Linkage Rod WEBHERIE. ..o 1
(15) BKO447 Tail Support Rod End EE 222058, ......... R 4
{16) HMJ2-8N Self Tapping Screw(M2x8) IS . 4
(17) BKOOBS Ball Link BSEERR ..o 2
(18) BVI0895 Metal Tail ldle Pulley SEREEH ... 1
(19) Tail Unit EFFER#

@

(3)

CA or Epoxy
A L ReziE




(A7) Main Frame Assembly-Part6 FHIiRIELESE-6

Insert the M3x20 and M3x25 socket screws into the tail base of the main frame, attach the rudder servo plate and
secure them with lock nuts, do not tighten them yet. The belt must be rotated as shown below. Pull the belt through
the tail base, keeping the belt correctly aligned. Push the tail boom into the tail base all the way to the end. Place
the drive belt over the tail drive spur gear. Then, gently pull back on the tail boom until the tension on the belt allows
no more than 5mm(3/16") of free play in the belt. Tighten the locknuts and proceed with the rest of the assembly.
Install the header tank and secure the mount with socket screw, washer. Connect the fuel tube properly.

fHENERE : LIM3x20R Mx25 TR A T AIINEEEEEILN » #EERERARMEEEZRIREARLE » W00 E10E
IRETREE - RHFEEERANETOORE - AREEEENEEEEEEEL - BREERNEFREEENE - ES 12
B EEEERNIE - (BRAREEI5mm(3/16") » RESICREIRIEES » LS TREFIS—BE -

BUBTFER A7 TRIRRIl LR 2R CF AR - IWIEEEEHE -

[ 1)HMC3-14B Socket Screw P17 TEIREHMAX14). ... 3 | BELT INSTALLATION S#)EHZE

{
(2)HMC3-208B Socket Screw M7 TEREM3X20).................... 2 —
(3)HMC3-25B Socket Screw Pﬂﬁﬁimﬁ.{msxzs) _________________________ 2 <& E‘I’E%
{4)HSE3-12B Self-Tapping Screw RERSNEHM312)........2 '
(5)HMM3Z Lock Nut LEESSIEM3)... 6 Ejﬁ" —
{6)BK00ES Tail Rator Blade EBATE..............coccoooricorvvenscvrrrrenrinies 2 Guide Pulley
(7)BV0502 Header Tank BB, ... 1 =g
(8)BK0508 Tank Mount B FEEERE. ... 1 e
(9)BKODB7 Washer B . ..o A i
(10)BK0539 Carbon Rear Rudder Plate BBt ARBEREH ... 1 ey
(11)Tail Assembly BB, ... o8] RSt T R A 00°
b ey
Autorotation Tail
Drive Pulley
E=tiEE)
Tail Rotor Rotates Counterclockwise
EIERES5E
: ) £ R IEIEIr
B / go‘ﬂ Rotatea Cfockw_. S

17




A9 Servo Installation-Part1 {EIREEIEE S -1

Assembly Tip: Remove all the servo wheels prior to attaching the steel linkage balls. Ensure all linkages are the correct length.
THERTSEER | R SERTAERNEREREY - FMEEFETHERDBNON - B EMEEEFNMEERL (Mark)
REFEIREERERT AN -

AR AERNEEER (EREESED) S ERRMEEENSZEREERE  LEARBEERNEEEE
5 [EEEi TSSO g U EREBEEMNHLE -

™
( (1)HSE2612N Self Tapping Screw BEREIEM26x12).............. 4  (7)BKOB40 SUS Linkage Rod SUS FEEAZ(M2.3x46)...........oo 2
(2JHSE2620N Self Tapping Screw EEZEIEM(M26x20). .. ... 4  (8)BK0845 SUS Linkage Rod SUS BEIEIZIM2.3564). ...
{3)BKOOTS Linkage Ball #IEEREE. ..o (9)HMC2516B Socket Screw AT UEIERM2.5516). e
(4)BK0086 Ball Link BBEEERAE. ..o (10)HMF2-8N Screw BEITETFIERM2B). 5
{5)BK0104 Servo Mounting Plate BFEEER ..o B (TTHMLZ NUt TTEBEREE(M2) e s s 5
(6)BK0833 Servo Block EIRIEEIR............oooooooo 2 (12)HMM25Z Lock Nut LEERERRE(MZ.5). s 4
\

Before installing Aileron
Servo, tape the wire as
shown.

KEBIHERERE . 2

.- %ﬁf&ﬂ%ﬁ-&ﬁﬁgﬁ@m
J BRETE (WET) - S
I;::ctite
mrﬂiﬂigﬂwl
Mount the Steel Linkage Q @

Balls at 10.5mm(approx
716"} from the center of
the servo horn,

RIEORMERETE S
EREF BN
10.5mmEFEEE I EREE
HEmETER (W8T -

Aileron Servo

BIMEE (R
(6)

Rudder Servo

[EREE M

Elevator Servo

FrEEmReE (F0HE)
—(5)

viger ()

8| |

@ & |
2
=

SN
< SEENL

€.

18




Servo Installation-Part2 {GIREEAVEEEC S EE-2

Assembly Tip: Remove all the servo wheels prior to attaching the steel linkage balls. Ensure all linkages
are the correct length.
See Engine-Throttle Control Linkage in page 22.

THRIFEEE B 7 SERRAEREEREGTREN » FIEEEILERR
WROEM « FEREEEEFNREIRD (Mark) (RIFTIREBEFINE -

Mount the Steel Link Ball
at 10.5mm(approx 7/16")
from the center of the

servo horn for the throttle

(‘1]HSE2B12N Self Tapping Screw REEMERH( 4 | (M2.6x12)....
(2)HSE2620N Self Tapping Screw REISHE( # ) (M2.6x20)....
(3)BKO104 Servo Mounting Plate ERMETH ............ _
(

B

4

. arm
4)BK0833 Servo Block {EfFH#EI. .. S e e S 5
{5)BK0834 Piich Lever Fixed Plate IE%?%EE:I—_E e | gigg%%iﬁgﬁﬁﬁ '
(6)HMC3-18B Socket Screw [477 \E@P(Mﬁﬁ} 1 10.5mmEIEPF§E§I_.f:E%5§}§
{7)BK0113 Linkage Rod EHEE(M2.3x18).... e 2 WENEEE (NET) -
(B)BK008S5 Ball Link HiSEE1S. . e e e e e
(9)BKO08E Ball Link E“E;E}Eh OSSO - |
(10)BK0839 5US Linkage Rod SUS E}ﬁ;(mz 3):30}1
{11)BK0841 SUS Linkage Rod SUS EHEHEM2.3580).....c.coooovvvvcciiennnn '
(12)BK0075 Linkage Ball SEETHE... 4
(13)HMF2-8M Screw SRR ( 48 )( sza] 4
| (14)HML2 Nut 7% TEIEIEM2)......... 4

(9)
(10) — 45mm
- : 2 ey 1
®) G R
7) 30mm '
(1) —
(9)

Pitch Linkage Rod Subassembly.

WEFISHER
(5)

F 4 A

' | ' (4) [g_ ©
_ . o o—{3) s

0 i ( _ . N 75mm ]:[— (11)
; (1 (1)BK0835 Pitch Push-Pull lever IR EHHIIES . 1 i
(2)HMV740ZZY Bearing EE(d4xD7xW2.5)................. 2 E’
(3)BKOO75 Linkage Ball SE3EFE ... 3 ;I
(4)HMJ2-8N Self Tapping Screw BT (#) (M2x8)..3 i
& o (5)BK0846 Collar BB (d3XDAXE.5)........ovovovveeereerreren ] )

L "y
Pitch push-pull lever subassembly. Throt‘tle IiEnkage Rod subassembly.

WA RS BFHEIRHEE

19




20 Receiver/Gyro Installation B/ FERENZESE

Thunder Tiger recognizes that there are many brands of radios and gyros to choose from. You are encouraged to seek the advice

of experienced helicopter pilots when making this decision.

FREFERIBEMEIMETRFARCIFE - TUOREREERICEEI IR G FREEE -

(1) BE1052 Antenna Tube 8&. ... ... 1

(2) BKO106 Double Side Tape BEE......2
. s

TG-7000 lock gyro is
recommended
iR

ACE RC TG-7000

FeiR M ss(NO.8070) @

m—1 1

—

. On/Off Switch Face Plate
| BTSRRI RER

On/Off Switch
R E R
Receiver

s e

= _—— Battery Pack
P () Bl

21 Canopy Assembly {IEEEHLESE

Install the rubber grommets onto the FRP canopy. Install the canopy
post onto the main frame and servo tray. Put on the FRP canopy and
fit it with four screws.

ERMSBRERNEE  BEEMEETRTR I TANRLE - RIS I

DURHBEEE -
(1) BD6399 Washer B8 ..o 4
(2) BK0102 Rubber Grommet #SEEEE............... e reseaen e 4
(3) BK6027 Body Post (Front) HSEIZ2HF ..o 2
(4) BK6028 Body Post (Back) M &S, ... .2
(5) BK6186 L/ R /Y FRP canopy FRPHSIE= . 1

(6) HSA3-10 Button Head Socket Screw Y EEMN B (M3x10)...4 )

CA or Epoxy
ELIREE

Body
]
Install the rubber
grommets as shown.
WHAE=E .
meEeng (@ Grommet

HEETERE

20




22 Main Rotor Assembly FHEREIELE S SE

For F3C or 3D flying, we strongly recommend using Carbon or Fiberglass rotor blades for safety and higher performance.

While Thunder Tiger takes great care to manufacture the most balanced blades available, no two rotor blades are exactly the same.
It is highly recommended that you purchase a blade balancer from your hobby dealer. Follow the manufacturer's instructions for
balancing the blades and install on helicopter.

FOBREAPAEERE « HfETERERTEREER—MRIT - F3CRIDATRITEREMRS R o0k iEE
RIS ERRERRITZE -

BIRERIRBIRIEEERE - DI TEEBK0073 I BEZEA « BKO074 EHEE S =R MY TI8 TIELAEE R S5ET -
FiEREANEaRECEasSrEdD -

HEERTERTFATFENEECERM L - MBUERE—MIVIEEHE - LHEFMESERRHEIEZA - BREiEE
RREENEIHEE MO LIESH SRR TE I B IR -

e

{1) BV6033 Carbon Main Blade BiEEiER (600mm)........2
(2) HMM4Z Lock Nut LEREIRIS(M4).... e i
(3) HMC4-27B Socket Screw M7 x%lﬁmﬂuz?} 2

TT V2 carbon main blades (600mmjonly
supplied with 4854-K12 version

{4854-KA2ERAMMITT V2IREENERE (600mm)

o

T

21



B = i

Engine Throttle Control Linkage SIZHIR{THIIHE

Mount the steel linkage ball to the outer hole on the plastic throttle arm. At full throttle stick, the carburetor hole should open
completely. At low throttle and with the throttle trim all the way down, the carburetor hole should close completely. Adjust the ATV
function in your transmitter to achieve the above requirement. Listen to the servo, it should not make any binding noise. Try to
keep the throttle ATV between 80% and 110%. If your radio does not have ATV, then adjust the location of the steel link ball on
the throttle servo arm to get the correct throttle travel.

SERRES ¥R EROSTCDRNMRRELUMESET SRR - PF - SRUBMER - {LHSITHIERREEMESE » L
AREEIHP AR EETIINMNE - BERMERLE I EPETERERMODERERITETHIZMEERE - WIS E
AR FERREHRERIEHIERNTRS » BERBELNERE -

EF CEEMERNSEREERIRIIGEHREER LHFEK - #ECRBITIE COERN - IJLUREEREITE CAVATVIDEER
2, BERMEEAZENEEYE (8 - B%) F1EFRE20%LI CAFHEEEE » WETHERTHERTT00%110%8EE N -

1
IUIE(N]

i

22




SET-UP SECTION EEEFRLA

23



Configuring The Raptor For 3D E & 50 Titan SE 3D

5-Point Throttle Curves
SEEHPY AR

Normal IEEEIN | 0 [ 35|50 65] 100
Idle-up1 BT 1] 100[ 85|60 | 85| 100
Idle-up2 &iiET2]| 100| 85 |60 | 85| 100

5-Point Pitch Curves

STEIREEARER
Normal IEEEI | 35| - |70 ] - | 85
Idle-upt BdE=1] 10| - | -] - | 90
Idle-up2 BiED2| 0 - - - | 100
Hold fEpEE | 0| -] -] - 1100

; Blade Pitch Angles (degrees)
10-12mm @%EE%E

Normal IEFE#ET -4 6 10
55mm Idle-up1 HEED 1| -12 0 12
Idle-up2 FH=iET2| -15 0 7l
Hold R R -15 0 15

Note / ;=

The settings may differ, the table is for your
reference only.

BARTFERISAL - @HES -

Length
measured from
ball link center

to
ball link center

I — 1--' BRI A BRI
Nl S ARES—@
— ERTACIY

The above pushrod lengths permit 3D flying with the Raptor.

Use these lengths as a starting point. Pushrod lengths are measured from ball link center to ball link center. Suggested throttle
and collective pitch set up: ldle-up1 is for continuous 3D flying and aercbatics. Idle-up2 is for those who have very good collective
pitch management skills. Use a pitch gauge to check blade angles. It is easier to start setting up idle-up2 blade pitch angles first.
Beginners should inhibit idle-up1 and idle-up2. Beginners should only use the normal mode values. The model should hover at
around 1550 rpm in normal mode, and flies at around 2000rpm in idle-up1/2. With 1700 or higher headspeed, the use of

carbon/FRP blades is recommended.

BACAREETAESO Titan SEER M IRITERRERTIE - ELRTEIFRIGRERZSSEE - Y1REMIER LRERERE
ERRERHE L - EREAMNMISL - BREEREENZEUEEOAZE -

TEORES B HPSHRIRE /0 E ¢+ BB EMEREIRT, - EITERDMRTIHERSEAET-1 - ME TR MRS FERFEIET

-2 - It EBHRESERH A EERBRIETRE -

ERERRTEDE  EREERSEED ZEEDFIAR1550romE 2000rom ©

EEEERL1700rond L8 - SR TR ERARIEEE T iREE e R - thiC | ENEEAa TR - BEDBELR
SRS RITEAVERRE » UI7)ENER -

24




Radio and Control Linkage Setup For Raptor 50 iZiTa3587E

The performance of any RC helicopter and how well it flies depends strongly on how the model has been set up.
Before you start, please make up the length of all the pushrods according to the recommended length. The pushrod
lengths we have provided are valid for beginners to expert 3D flying. Then, we recommend using the reset function
on your transmitter to reset all settings to factory default values. Check the end point adjustment or ATV value on
your transmitter to make sure the values are at 100%. Next we recommend program the numerical value we have
provided in the table for the five points in the throttle curves and the collective pitch curves. Now you can proceed
with mechanical adjustments.

Throttle Adjustment.

The throttle arm on the carburetor should always be parallel to the throttle servo arm. When the throttle barrel is
half open, the throttle arm should be straight down. Leave it at this position. Turn on the transmitter and leave
the throttle in the normal throttle mode. Set the throttle trim to the bottom and set the throttle stick to the middle.
Adjust the throttle pushrod to the correct length. Check the throttle servo travel direction to confirm moving the
throttle stick to the high position will move the throttle arm to the full open position. When the throttle stick is moved
to the highest or the lowest position, it will fully open or fully close the throttle arm without binding.

HERERBIBREDEDELR | =2RiT » COWE - B REREFMIFRESIMMEES - BURIEEEETE
BERS - RTREEEYLISHHESTES0 Titan SEIBETREZRT » AEE—F — DR BEREEITRME TSI -
LASe 2 REHETFES0 Titan SEEFMBVRITITEE - Z£RBEEZA] - BRERFILZIDEERERE @ MBI ERHEEEE
ERE - EEREARRYPERSERE - ItH » BB EREMELBRTERMDGE - TEREE2TEEFE
F100% - £ TG HPYHRERIEmRREEETRESMMEHZHIE » LUFRINLRTE - BRECLIETEMERE S -

AP

FEEFELZT NP [0  HFSHEEINENE  EEES 2RI REREE B2, » W3H
EHPFSERREEREREHPATVE - FRIEBESLEELLI0% - TERASEREEENUE TRELHEEMAEEM -
MILEFERUHPITIEZSRE - HEEICRT » SISLHEC RE S HPIRMRM BT » MDSRE RO » §
e LS B E D B N = E -

Collective Pitch Setup IZFEERTE

Since you have been setting the lengths of the pushrod as mentioned, the linkage should be centered
well as described below.

HIEEEIKEALLS B2 EHPIEIREEHIR  BIREE W T EREPIE -

M Centering i SO e =3 o - S— =TT
1. The elevator and aileron control levers should be _a i -.t_
as the drawing below while centering the Tttt 'F.‘;'-""'L_' DRl
collective pitch stick. i)
2. The flybar, the main blades should be at :*‘
0 degree and the swashplate should be level. wing]
I SIVE- AR
1. ERSRIRERBEDE - AREE RS BIZHIEEN BRI EREE -
2. FhEMEISTEETT - MEERER] - B+FRERKERE -
B Maximizing T :-'“'*'-"-'-'.','_'_'_:""*7‘-‘11,-,5?*‘1."—}‘?’ """""""" "
1. Place the collective stick at high end. g "--;u'-fg__i._“]gh ) +15°
2. The main blades should be at +15 degree and L
the swashplate should be level. iy
W SXITREEE o 1,1;.."
1SS HIREE T HEERSE - = | shca |
2. EREREHEWTERE-1HER - B+FEBAKTAREE - SESET=allin
B Minimizing

1. Place the collective stick at low end.
2. The main blades should be at -15 degree and the
swashplate should be level.

W &/ \FEEEE T . i

1. G SRS riREmEEs - Y=

2. EHeHARHCIEEHE-10ER - B+FERAEIEIREE - o

NOTE1: The steps above defines the limits of the collective pitch setting.

NOTEZ2: The setting of the maximum collective pitch depends on your personal flying skill and style. Too much
collective pitch could overload the engine and drive system,

BREA1 - il T E A MR R HVEEEE -

EREF? : S/IKEARITHIDREEREFESAER - BXIAEFIES ER EE RIS EmEREST -

25




Setting Up Data For Your Reference &ZESE

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask experienced pilot to help

you if you have never done this before.

THSHEEEHRSE  BIRERVGETRE - PR EERIITRRED -

B Beginner / —##i{T

Throttle Curve HPSRHER

Thro.
s =]
100 il

75
S0

251

0 25 50 75

100 Stick
+H

=R

M 3D

Throttle Curve SHPSERER

Thra.

1o} EF

Tar
50

251

0 25 50 75
 Normal / —§#RiT

Pitch Curve SRFEERIR

Pitch
1556

100 Stick
EHF

100
751
)

251

L L L

0 25 50 75
© Normal / —f@fR4T

Pitch
2%

100 Stick
+H

=R

100

75

0 25 50 75 100 Stick
© Hold / $8TEHRT .

100

Pitch Curve YREEHHER

Pitch
PR
75F
m =
25F
0 25 50 75 100 Stick
il
Thro.
e
751
50 -
25F
0 25

50 75 100 Stick
HHE

o ldle-up 1/ $FHEET 1

Pitch
L

0 25 50 75

100 Stick

T

o ldle-up 1/ FEET A

Throttle Curve SHPIERER

0 25 50 75 100
Normal —f&MiT 0 35 50 65 100

Pitch Curve IRPERRER

0 25 50 75 100
Normal —HT 35 - 70 - 85

Pitch Curve U%IERIER
0 25 50 75 100

Normal —f&#iT -4° - +6° - +10°

Throttle Curve HPIEhER

0 25 50 75 100
Normal —f#fiT 0 35 50 65 100
ldle-up1fsEi®Esi1 100 - 60 - 100

Pitch Curve I%EEER#R

0 25 50 75 100

Normal —MEf$T 35 - 70 - 85
Idle-upt¥§#i&%1 0 - - - 100
Hold SHERT o - - - 100

Pitch Curve URFEHNER

0 25 50 75 100

Normal —fgfiT -4° - +6° - +10°
ldle-upt BN -15° - - - +15°
Hold SHEHET -15° - - - 415°

/\ WARNING B

1. Too much collective pitch will bring about too much loading to the engine

and drive system.

2. Too much headspeed will result in blades (grips) explosion.

4= LD

. It's very dangerous for setting the headspeed over the blades (grips) limit.
. Please do not set the collective pitch to the maximum (=15%) unless you

have very good collective pitch management skill.

o R

AEAN B SSRGS EBES (ERIEEFHBEH -
B A e B B S A B AR EE S AR -
.1 I SRR A T i 4R Py B ST PR i e |
FATEE SRR EBARAE (+15BA) -

26




Tail Control And Gyro Setup EREiTHIRFEIZERIZH

It is recommended to use a Heading Hold Gyro. With a Heading Hold Gyro, you may not use the trim and the revolution mixing
function of tail control.

First, choose the length of the tail servo arm referring to the manual of the Gyro. You may try 13.5mm as the starting setting.

Then mount the serva arm for the moment and check the movement of the tail servo:

1. While giving right rudder control, the servo arm should move toward the nose of the helicopter.

2. Rotate the helicopter with your hand counterclockwise, the servo arm should move toward the nose of the helicopter.

EIRERHIATPCRE - OB EREEN S ENR R R IZIEE R IZ T ER -

85t 2SR EFRASRERERLRBEERY » BR800 TR 13.0mm - i ERSEESE T HE T = ERETE

e

1.9 THRERT » (SRR FESAEEE S DFED -

2. GRS E A MR e - (SR EETESRMEATIO(EE -
e

Rudder Servo

FE fic o) At #

After making sure of moving direction of tail servo, you have to mount the servo arm in the correct position. Please reset the

receiver power and do not move the helicopter. While the tail control stick and trim are centered, mount the servo arm vertically.

If you cannot mount the servo arm vertically, please try another servo arm. Next, two points need particular attention:

1. The traveling limit of the rudder servo must not go beyond the mechanical movement.

2. The rudder servo arm should be vertical while the tail rotor is at 0 pitch or with a little offset to the right. {Referring to the
photo below)

M AR EIERE - ISR REERETRET : f7ENERBISMZRENHRET -

EftERREmiETR  SEREREEEREETRETE - ERSEEED » BERSEIEE - BE » BRIER TIMmE

1. EfeARSR A TEEZD AN TES -

2. EREIERREERITHROSEE - EfRGEMEERETEELE - (BEETE)

e

--‘-""‘—\-._\_‘ g
Rudder Servo R
REfit S w1

Note1: To find the traveling limit, you have to adjust the Gyro referring to its manual.
Note2: To adjust the pirouetting speed of the helicopter, please use the "Travel Adjustment” or the "D/R & EXP" function of your
transmitter.

RO : FRESRERPESRECFELIERQREREITES -
RO - BRERBIEEE » FRTRHMLE 1TIERTE (Travel Adjustment ) ” ZW “X@ (D/R) ~1EE (EXP) " TDEE -

27




After Flight Checklist R{TEIEEIES

(1) Check every screw and bolt to make sure none has loosened due to vibration. :
(2) Check every rotating and movable part to ensure they still move smoothly and normally. :
(3) Clean off the exhaust residue from the muffler, engine, and helicopter. :
(4) Check all movable parts, such as gears, ball links, belt, etc. for unusual wear. :
(1) BRRTELEFHNE SIS DB EEREERY - SLERE/ARSREEET TR - ;
(2) BAMITHESE—ESEL (SEEEE) 1T85EIEBIEE - :
(3) HIRE - 5|¥ - ERMAFRLAERIEER - :
(4) 1eES—EEER - WESEs - BREE -~ EFE - :

[1]The engine will not start.

* The engine starting shaft will not turn:

The engine may be flooded with too much fuel. Please remove the glow plug first, then turn the engine with the electric starter until the excess

fuel spits out of the glow plug hale.

* The engine turns when the electric starter is applied, but the engine will not start:

(1} Is the glow plug working? Remove the glow plug and does the platinum coil glow red when a 1.5 volt battery is applied to the plug? If not,

then the glow plug battery may be weak and old.

{2} Is the carburetor needle properly set? Please refer to the engine instruction manual for the proper needle setting.

{3) Does the throttle control arm move properly and in the correct direction according your transmitter command?

* Engine will start, but quits immediately.

(1) Use the transmitter lo increase the carburetor opening slightly. The throttle stick should never exceed the 1/3 positiom when starting the
engine.

(2) Try a new or different type of glow plug. There are different types of glow plugs on the market for different types of fuel and operating
conditions. Seek the advice of experienced fliers and also experiment with different types of glow plugs until you find the one that suits your
operating condition the best.

*Engine runs, but the helicopter will not lift off.

(1) Check the main rotor blade pitch angle, they should be set at 5.5 to 6 degrees when the transmitter throttle/collective stick is at the center
position.

(2) Does the engine throttle arm move properly? The carburetor opening should be fully open when the transmitter throttle/collective stick is
moved up. The carburetor opening should be nearly closed when the transmitter throttle/collective stick is moved down. And the opening
should be completely closed when the transmitter throttle/collective stick is moved down and the throttle trim is also moved down.

{3) Check your engine manual for proper starting point settings. Then try again to start your engine. If smoke is excessive when adding throttle
your high speed needle may be too rich. Try a few clicks turning clockwise and try again. Once proper needle settings are achieved, model

should lift off effortlessly.

1. 5ISEHR %R B SN K IE S EETRDS -

5| S2 RS Eh e RIS BN -

FHZHTESEIRT - HAIREAE2RIRT - SETASDRNES - BEREIENETIMBELSRL - B AEREDE - SEETNE

]? o

E5(RTLIEE « B2 EEIRFIE ST ) _

1. EEERETETHNER - olLUSTERN N EEESR L HER - SERETER  JERERR—EMrLES -

2L BRI S E RS SR WTAE 1 EEE LBIMHAVERREE -

3. A EEHPS RS E G NPT 5 - B TESENIER - BHERYBPY R ECI BRI RIRFES §1 5| 8E -

SIEEEEB DIRNREE

1.5IFEESE - IEEVENFRERE - SIERER B S ERBE DS - TTRESE AR -

7 ETRSEEMENNNEE  IKBITAAEANEE - S| ¥R RS ERAILEE -

SIEEEEE  BERAESENR

1. B ENEONA - EORIE I BRI . ~cEEE -

2 EEBPIHETE RIS - EEFLRNERES RIS « 8 - ERMEUATHERMENILE - )
3LBEANHIESREENRE ¢ SCIBRE IS TimE e « Bl mE2-2. 08 (i FEERE S AT 2 BN ENE SRS
SIEMRASERE) - SIEMENESEREEY) . EIZWETES R - IS E2IREHIIRS: - LETEME : SIEBREMH

71 WHESSR DB RS EHE - IS5 R2ERERIER - WiEAREIREDTHE -

[2] Helicopter problems.

* The helicopter shakes.

(1) Is the blade spindle bent?

(2) Is the flybar bent?

E3} Is the main rotor shaft bent?

4) Are the two control paddles mounted at the same distance from the rotor shaft, and the paddles are parallel to each other, and in the
proper direction?

(5) Is the tail rotor shaft bent? The tail rotor blades mounted properly or damaged?

(6) Are the main rotor blades damaged or mounted in the proper orientation? The blades may require additional balancing. The blade
balance can be checked by removing both blades and then use one of the 4mm blade bolt and nut to hold the two blades together like
a teeter totter. Then, hold the blade bolt with your thumb and index finger. The two blades should teeter and remain in a level position.
If not, then add some tape to the lighter blade near the blade tip until the two blades teeter in a level position. Hobby shops also sell
blade balancers that are designed solely for balancing model helicopter blades.

2. BERMERYR

RS MR EES

| EERTESHENARIAR - REEDRIEEFENRS -

2. mETH RS MnEE IR E -

JEETEMESEE -

4 EETheEMminiEEE E SR D - THERIEREER » SREIEREEIZE O » T HTHERENRE  HITESWERNE
S ERANVEE IR -

b EIRERESE ¢ ERREEESSRTIEY T BN ESEEERBIEE ¢

6. EhEEH MR iR EEM AL R T{E » BERRDUESRGETEERNSE) - ESMEAE - BOLUERmErFieEE ) iRES
PRIEAEE B IBIREHRE - T ESMEMTRIESRONER HOIEEREN QD08 EEERGE - ErREETEEESL - 3
BUEREE A BIRSHRRS S — IR EAER L - IS MERTRES) - SERORESRTR—E -

7. EEHL R ERROEREUE—H - 58 —RIERNER - UTESHRIRRE -

28




PARTS LIST SECTION EffE#%

29



)0

‘o~
-~

Sy

AKD148  B5T Main Spur Gear AV0143  Cooling Fan PV0005 Flybar Control Rod PVO012  Pitch Control Arm
FE5uwtH. 85T HalE [EEREE WS
A fir ™
Ny S
/ f =
/ _{ o S 0o '
S~

o9

ﬂﬁ
=y =

PWV0O013  Elevator Arm
FrEE

PWO016 Tail Pitch Control Lever
ElEEEHIE

PVO018 Main Shaft Lock Ring
IHEE

PV0019  One Way Cluich
EORS2E4a

/

PV0027 Tail Case

PV0030 Tail Rotor Shaft

PV0033 Servo Tray

PV0035  Landing Skid Set(AL) BI4ZEE

(#E)

a—_p
a—]

EEEE EREEH 51 i PV0035-T Landing Skid Set{Titan) i 474
/’
PWV0037 Tail Rolor Blade PV0040 Double Link PV0041 Ball Link PV0D48 Pitch Frame! Rotor Hub Seesaw Brg.
EhrsA wiEEE ElREE FillEER - daxDExW3

PY0049 Seesaw Brg.
IS o+ daxDBxW3

PVO051 Lever Brg

H)#EE - d3xDTxW2.5

30

PVD052  Tail Slider Brg
EB7FHE - dBxD10xW3

PV0053 Rotor Bolt
R AR



S
%

B
\
\

V44

=
o
S
o

V2

@ Q9
9O
Q9
9O

PV0054 Servo Mounting Plate
ERMEERHE

PV0O056 Frame Spacer(L)

PV0057 Frame Spacer(S)

PV0058 Linkage Ball

RVRNSSL 2 B

BIESE (L) ElFE=E(S) SHIEDE » @2x12
. HMF2-6N M2X6 HMC3-10B M3X10
“ HMF2-8N M2X8 HMC3-12B Max12
HMC3-14B M3X14
——— HMC3-20B M3X20
4 (.’)) ﬁ HMC3-25B M3X0.5L25
— . HMJZ2-10N M2X10 HMC3-32B M3X0.5XL32
‘ M"“"“--. ‘2 HMJ2-14N M2X14 HMC3-8B  M3X8
f HMJ2-6B  M2X6 BKOB16 M3x20
HMJ3-22B M3xX22
PV0059  Tail Shaft Brg.
EEEWE d5xD11xW5
HNJ 1x3 HSE2-10B M2X10
| HSE2612N M2.6X12
HNI15 W HSE3-12B M3X12
L_HNI25 HSE3-18B M3X18 HME3-10B M3X10
HNI3 Q HME3-18B M3X18
1 HME3-58  M4X5
== BK0109x2
- q HSE3-5B M3X5
BKO106x2
PV00BO Installation Set PV0088 Screw Bag (Bpcs each) PV0089 Screw Bag (6pcs each)
HESHtE EEE+5EHA

©o0

A
/il N
@ -

) oo
. S O
2 Sy Sy
=y =y
Sy =p
PUDR2  Rubber Grmmets (MitgiSEEE2EIE  PV0092 Metal Swashplate PV0093 Main Shaft Brg. PV0107 Engine Mount (.50)
PVODEC-Y Ruibber Grommes (Yelow SR EHEIE R E,) EEFEA FEERTEEE S| %EEEEE (.50)

&
e
. o L
GG ° ot
PV0114 Metal Washout Base PV0115 Washout Linkage PV0148 Tail Rotor Grip PV0203 Starter Shaft Brg.
b= =123 E R RN fFAE, d6xD15xWS

3




(3
#

PV0279 Tail Rod Guide PV0311 Header Tank PV0312
ki BISETESEMHE « 6000

W\

Header Tank Support PV0321 Carbon Rudder Servo Tray
gHEEEE il EE ERR

oo

n
) e
o® Qs. ” G ¢

PV0355 Spindle PV0359 Clutch
EEsH

PV0360 Starter Shaft PW0361 Starter Coupling
BEH EE

(™),
@ ( u

O

PV0373 Clutch Bell Brg.
BFEE - dexD12xW4

(=}

L

oY /.

PV0363 Fuel Tank PV0365 Thrust Brg. PV0372  Thrust Collar
78 IR + dBxD12XW4.5 Ry

e
i
i

e
'@ o =
ey W) ~. G
P < 5
TVee - |
PV0374 Feathering Brg. PV0407  Tail Pitch Slider PV0425 Tail Control Bushing PV0439  Metal Tai Pitch Fork ARSI
THA4E « d6xD13xW5 EREHEEE EEEZHEE PV0439-L Metal Tail Pich Fork (Bhue) e B SR (E5)

PV0440 Metal Frame Spacer{s) PV0450 SUS Flybar Rod PV0454 Skid Pipe End Cap

PV0457  Metal Tail Slider
ER AN A SUS FEIREME

EEE i Eehing Rl THE(

32



-

Tl R e W 2 IR

ke

- *p B 333
333
S3
-~
PV0466 Metal Tail Pitch Fork PV0480 Main Frame Set

PV0482-R Ultra Light Paddle
{20g, RED)EESIZTH (£

® s

.5
00, "

PV0499 SUS Tail Hub
SUs ElEHEEEE

PV0504 Tail Pitch Slider
ElEMiRER

PV0505 SUS Linkage Rod
SUSERFIA

PV0507 SUS Tail Control Rod
SUSEHHE

e e —
-——-=-=.._I.

5O om o

Iimnn

0 ]I.Illloggoa oo

SN
-J

PV0509
R HITE

Pitch Push Pull Lever Set

PV0510 Elevator Push Pull

Lever Set FHiFSEHETIFE

PV0512-W Skid Damper
B 2R e (e e)

PV0520 Tail Drive Belt
IRFRRLEZ T (BROKL)

PYW0519 Rear Servo Rod

Il

WIS ;
QI
e ———————
PY0521 Tail Boom PV0532 Clutch Liner PV0639 Tail Rotor Angular Brg.
BE HEESER A FEREREE - d6xD13xW5

SIl-1-1-1-FYY Y
/776

//

PW0651 Harden Main Shaft
E{ g

PV0B52 Mixing Lever
FEHIEE

33

PV0G56 Metal Main Rotor Hub
EBREIEHETERE

PV0657 3D Damper
3D EESE




¢¢

e/ /oo '@}

P\0658 Inner Damper

REETE

PV0659 Quter Damper
HNEEDE

PW0660 Flybar Seesaw
IEEREEN

PW0661 Flybar Control Arm

e R

A%\

//ee

r N

~
@~ N

A

PV0663 Main Rotor Grip
Eind e

PW0664 Elevator Control Base
R I

PW0665 Elevator A Arm
HEAE

PWV0G667  Aileron Lever
SEEEEE

VAX

PV0668 Guide Pulley Assy
& e

PV0669 Pinion Block
EREN iR

PVOB70 Pinion Gear 10T
HiEhEsiR

PV0&71 Clutch Bell
S 3=

\9 QG

PV0672 Autorotation Tail Pulley
SEimd =

PV0673 One Way Clutch Shaft
B E S asE

PV0674 Metal Idel Pully
& W EE

PVOB75 Tail Pulley
=@M EHa

£G:

<SSR

I1ri

72,

7777

PV0OB77  Tail Support Bracket PV06878 Carbon Vertical Fin PVOB79 Tail Support{AL} PV0680 FRP Body Post
EXERETE HEEEET TR PVOB79-T Tail Suppori(Titan) s BT igE

EE=EREE




/777

o

RN |

’-., 6 g Y o s

PVOEE1 Main Hub Bolt

EhrHEEEE R

PV0682 Main Shaft Bolt
Ul EEERE E R

PVB0G7-R  FRP Body (Red)
3D H§sE (FTE)

PVE067-Y FRP Body (Yellow)
30 ME e

35

PWV0O682 Flybar Control Lever
BERTHIE

PVB067-L FRP Body (Blue)
3D B (EEE)




Parts No. Description Item No. Description Quantity |Reference Assemble Step
FEGRHRER =i Lo B =i HE =]
AKQ148 | 85T Main Spur Gear FE71H, 85T| BK0148 85T Main Spur Gear £ 1 7
AV0143 | Cooling Fan Assy. BalER, R50 | BV0143 Cooling Fan Assy. /5l EE 1 10
PV0O005 | Flybar Control Rod I2E#I2E5)1E| BK000O7 Flybar Control Rod I3TEMEIRITIR 2 12
PV0012 | Pitch Control Arm & IBHIE BK0017 Pitch Control Arm I AITEIE 1 8
BK0OO75 Link Ball #5858 1 8
BKOO78 Collar 815 (d3xD4xL4) 2 8
HMJ2-10N | Selftapping Screw EZHIEAS (4) M2x10 1 8
HMJ3-22B | Selftapping Screw SR () M3x22 1 8
HSE3-12B Selftapping Screw REIETIER (41) Max12 1 8
PV0013 | Elevator Arm FH#$E BK0018 Elevator Control Arm FHERBITHIE 1 g
BKQ019 Elevator Amm Parallel Lever HHEREIZHIE 1 9
BK0020 Elevator Arm Shaft FHEFTEETEE] 1 8
BK0023 Elevator Arm Linkage FEEfEEEE 2 9
BK0OQ75 Linkage Ball #1558 1 9
BKO084 Pin ETEH (D2xL23) 2 9
HMJ2-10N | Selftapping Screw, S35 (4) M2x10 1 9
HSE3-18B | Selfiapping Screw, REISHIEH (#1) M3x18 2 8
PV0O016 | TailPitch Control Lever EIFEIZHNE | BK0024 Tail Pitch Control Lever EIEHITHIF 1 15
BK0OO75 Linkage Ball jE#58 1 15
BKOO76 Collar §lliF(d3xD4xL10) 1 15
BK0088 Flat Washer 5 1 15
HMF2-8N Selftapping ScrewE IIEA# (), M2x8 1 15
HSE3-18B | Selfiapping Screw, MEISIIEH (#1) M3x18 1 15
P\0018 | Main Shaft Lock Ring LEHEE BK0030 Main Shaft Lock Ring -{2E 1 10
HME4-5B Set Screw HEEH7UBIER, M4x5 2 10
PV0019 | One Way ClutchE i< 2518 BV0033 One Way Clutch Housing Set EliRHIEE 1 7
HMC3-12B | Socket Screw, P97 IR M3x12 4 7
PV0027 | Tail Case B BK0046 Tail Unit Housing (L)EE (7r) 1 16
BK0047 Tail Unit Housing (R)EEE (7) 1 15
HMC3-20B | Socket Screw, P/ IR M3x20 4 16
HMC3-25B | Socket Screw, FI7TEIEREE M3x25 2 16
HMM3Z Lock Nut, M3 IFF3ERIE 6 16
PV0030 | Tail Rotor Shaft EElEEE] BK0053 Tail Rotor Shaft EiF & 1 15
HMY2-12 Pin, D2xL12 BFiREt, @2x12 1 15
HME3-4B Set Screw, M3x4 FREMN7 BRH 1 15
PV0033 | Servo Frame fElff#E: BKOO57 Servo Frame {5/ &2 1 6
HSE3-12B | Selftapping Screw REIEIER (1) Max12 6 6
PV0035 | Landing Skid Set #1428 BK0OO64 Skid EEEE 2 11
BK0065 Skid Cap EI'E 4 11
BK0066 Skid Brace =71%%2 2 11
HSE3-18B | Selfiapping Screw REISIIEH (#1) M3x18 4 11
HME4-5B Set Screw, TREEM7TEIRL: Mdx5 4 11
PV0035-T | Landing Skid Set f1224H BK00B4T Skid Pipe EEEE 2 11
BK0O065 Skid Cap BIE 4 11
BK0OQO&6 Skid Brace 371252 2 11
HSE3-18B | Seiftapping Screw, REIENIE (1) Max18 4 11
HME4-5B Set Screw, FEEA 7 THEER M4x5 4 11
PV0037 | Tail Rotor Blade EiEEH BK0OO&8 Tail Rotor Blade EIFHE 2 17
PV0040 | Double Link E55E R BV0085 Double Link $555:E 2 13
PV0041 | Ball Link G358 1#1% BK0086 Ball Link E888i# 1T 12 -
PV0048 | Pitch Frame/ HMV840Z2Y | Bearing, iR TAElE d4xD8xW3 2 8,13
Rotor Hub Seesaw Brg. #1&E
PV0049 | Seesaw Brg. BliF4E HMV830ZZ | Bearing, HEKEEE d3xD8xW4 2 13

36



Parts No. Description Item No. Description Quantity |Reference Assemble Step
FEGRHRER =i Lo B =i HE =]
PV0051 | Leaver Brg. Bi&d# HMV740ZZY | Bearing, FRERIEZ, d4xD7xW2.5 4 791315
PV0052 | Tail Slider Brg. #ll#i8 HMV1060ZZY | Bearing, SRERERE, d6xD10xW3 2 15
PV0053 | Rotor Bolt. Elf#iZitia HMC4-27B | Cap Screw, N7 EIEH Max27 2 21
HMM4Z Lock Nut, IEEEIRIS, M4 2 21
PV0054 | Servo Mounting Plate @iEETERE | BK0O104 Servo Mounting Plate EERSETH 10 18, 19
PV0056 | Frame Spacer EHEZHIL) BK0058 Frame Spacer BI#FZH(L) 5 6
PV0057 | Frame Spacer liR321£(S) BK0059 Frame Spacer fl#fszi(S) 10 6
PV0058 | Link Ball #5558 BKOO75 Linkage Ball &5 12 —
PV0059 | Tail Shaft Brg. &8 HMV1150X | Bearing, SBERERE, dSxD11xW5 2 15,16
PV0060 | Installation Set SR BE1052 Antenna Tube JHPSIIIEEE 1 20
BK0O106 Double Side Tape HWEES 2 20
BK0109 Rubber Band 5x3 20xT1 25 2B 2 20
HNI15 Hex Wrench 1.5m/m 7 EIRF 1 3
HNI2 Hex Wrench 2m/im 7 UEHRF 1 3
HNIZ25 Hex Wrench 2.5m/m 7 BIES 1 3
HNI3 Hex Wrench 3m/m 7 EBiIRE 1 1
HNJ-1 Tie Band 2.5x100 EEFRH 3 1
PV0OO062 | Body Mount Rubber Grommet BEETEEH BKO0102 Body Mount Rubber S ETRE 5 20
PV0062-Y | Body Mount Rubber Grommet MSET2E5 | BK0O102Y Body Mount Rubber(Yelow) 5 ETE2E ) 5 20
PV0092 | Metal Swash plate &+ H58 BV0092 Metal swash plate 581 1 10
PV0093 | Main Shaft Bearing A82882H | HMV1680 Bearing, BRI HIE, dexD16xW5 1 5
HMVEB00ZZY | Bearing, FRERIEZ, d10xD19xW5 2 (3]
PWV0107 | Engine Mount (.50) 5|%EEE BK0087 Washer 24 4 11
BKO144 Engine Mount 5|$E5ERE 1 11
BKO179 Engine Mount Spacer 5|2 EZH 2 11
HMC3-14 Socket Screw, M7 TEIRE, M3x14 8 11
PV0114 | Metal Washout Base {Z5|EE BK0126 Metal Washout Base SEZHIBE 1 7
PV0115 | Washout Linkag 35 BKO016 Washout Linkage SEEE 2 7
BKO171 Pin #&#H 2 7
HMS15 E Ring ERHIIE 2 7
PV0148 | Tail Rotor Grip EFEEEE BK0302-1 Tail Pitch Housing FERZEAE(A) 2 15
BK0303-1 Tail Pitch Housing FEIZ2EE(B) 2 15
HMC2510B | Socket Screw, 7 TAFEE:, M2.5x10 4 15
HMM25B Lock Nut, IEEEIRIE, M2.5 4 15
HMC3-14B | Socket Screw, 7 ERE: M3x14 2 15
HHM3Z Lock Nut, IEEEIRIE, M3 2 15
PV0203 | Starter Shaft Brg. #i&iR HMVB962Z Bearing, T, d6xD15x5 2 6
PV0279 | Tail Rod Guide EEIR BK0091 Rod Guide BEIR 3 16
PV0311 | Header Tank EiBfEEHE BK0087 Washer B 1 17
BK0102 Rubber Grommer {#5ET2E 1 17
BK0506 Header Tank Support BliH7EEEE 1 17
BVv0502 Header Tank El:HfE1E 1 17
HMC3-14B | Socket Screw, P/ TBIEES, Max14 1 17
PV0312 | Header Tank Support BKQ087 Washer 2 1 17
BB EEEFE BK0102 Rubber Grommer {4 5ETRE 1 17
BKO0506 Header Tank Support Fl;H7EE EE 1 17
HMC3-14B | Socket Screw M7 VERR, M3x14 1 17
PV0321 | Carbon Rudder Servo Tray BK0087 Washer B 2 17
iR B T AR e BK0O104 Servo Mounting Plate EE#E EH 4 17
BK0539 Carbon Rudder Servo Plate iR #ETR 1 17
HMC2516B | Socket Screw, N7 TEIEE:, M2 5x16 4 17
HMC3-30B | Socket Screw, FJ7 /&4 M3x30 2 17
HMM25B Lock Nut, M2.5 IEERIRIE 4 17

37




Parts No. Description Item No. Description Quantity |Reference Assemble Step
FEGRHRER =i Lo B =i HE =]
HMM3Z Lock Nut, IEEEIRIS, M3 2 17
PV0355 | Spindle EE&iE BK0581 Flap Collar =T 2 12
BK0583 Feathering Shaft E7EE] 1 12
BK0435 Washer, 28, d4xD11x1.7 2 12
HMC4-8B Socket Screw, N7 TEIREE, M4x8 2 12
PV0359 | Clutch B=2Ei8 BK0170 Shim BESRRE 1 10
BV0589 Clutch Bell Set 24 1 10
HMC3-10B | Socket Screw, 7 ERE: M3x10 2 10
PVO360 | Starter Shaft & BK0592 Starter Shaft E&0d] 1 6
HME4-5B Set Screw, IR VHIREE, M4ax5s 2 6
HMS5 E-Clip ERHIIR 1 6
P\0361 | Starter Coupling EXEN1E8E BK0594 Starter Coupling EE&0ETE 1 6
HME4-5B Set Screw, FREAAUHIEEE Max5 2 6
PV0363 | Fuel Tank JHFEHE BV0605 Fuel Tank Set ii#E4H 1 6
PV0365 | Thrust Brg. [FiEREGE HMX0612 Thrust Bearing [FHEEIEGE 2 12
PV0372 | Thrust Collar IEHEF BK0584 Thrust Collar IF#3 2 12
PV0373 | Clutch Bell Brg. &% HMV1260ZZY | Bearing, FLFHE, d6xD12xW4 2 5
PV0374 | Feathering Brg. El&E3H HMV1360ZZY | Bearing, SB1FENE, d6xD13xW5 2 12
PV0407 | Tail Pitch Slider EiTEiFE BK0026 Tail Pitch Control Link EiFE;F 5 2 15
BK0027 Tail Pitch Control Slider EIEEITHIBE 1 15
BK0O75 Linkage Ball SE#5E 1 15
BKO082 Collar, #HIE d2xD3xW4.3 2 15
HMJ2-8N Screw, EIIRRR(1E), M2x8 1 15
HSE2-10B | Selff Tapping Screw, REEIIE ), M2x10 2 15
PV0425 | Tail Control Bushing EFEEITHIBIE| BK0345 Tail Control Bushing AT EIZHIHE 1 15
PV0439 | Metal Tail Pitch Fork BK0026 Tail Pitch Control Link EIEH #5558 2 15
TR TR BK0028 Tail Control Bushing, EITEISHEE R30/50 1 15
BK0345 Tail Cortrol Bushing, FERTEHHFHE, RO 1 15
BK0545 Metal Tail Piich Fork (A) SR EITRITH E 1 15
BK0546 Pin i&iE 2 15
HMS15 E Ring ERU{IIR 6 15
PV0439-L | Metal Tail Pitch Fork (Blue) BK00O26 Tail Pitch Control Link Eir & ##88 2 15
ERERBITHIEEE) BK0028 Tail Control Bushing, EilHIHEZE, R30/50 1 15
BK0345 Tail Cortrol Bushing, FERTEHHFHE, R0 1 15
BKO545L Metal Tail Pitch Fork (Bue) @R ERIZHIEE) 1 15
BK0546 Pin 1&g 2 15
HMS15 E Ring ERUJ[IIE 6 15
PV0440Q | Metal Frame Spacer(S) BK0136 Frame Spacer(S) BIf324T (S) 4 6
ERAIFETTETE HSA3-10B | Socket Screw, P97/ IR M3x10 8 6
PV0450 | SUS Flybar Rod SUSTFERZ¢HE| BK0631 SUS Flybar SUS F{E% 1 13
PV0454 | Skid Pipe End Cap BE%E BKQ065 Skid Pipe End Cap E& 8 11
PV0457 | Metal Tail Slider EIEREITHIBEER | BKOOT7S Linkage Ball SE55E 1 15
BV0806 Metal Tail Slider FEIEEIZHFEEE 1 15
HMF2-8N Screw, EFETSIRR, M2x8 1 15
PV0466 | Metal Tail Pitch Fork BK0545 Metal Tail Pitch Fork (Al BT EITHIEE 1 15
TR E T HIE BK0546 Pin i5i8 2 15
HMS15 E Ring ERFIR 6 15
PV0466-L | Metal Tail Pitch Fork (Blue) BKO545L Metal Tail Pitch Fork (Blue) =B EITE T2 (E2) 1 15
mENEREITH|EEE) BK0546 Pin ifi8 2 15
HMS15 E Ring ERJ[IIZ 6 15
PV0480 | Main Frame Set BK0058 Frame Spacer(L) B34 (L) 4 6
fltR4E BK0059 Frame Spacer(S) flli732T (S) 8 3]
BK0599 Main Frame Left Side ZC i 1 6

38




Parts No. Description Item No. Description Quantity |Reference Assemble Step
FEGRHRER =i Lo B =i HE =]
BK0600 Main Frame Right Side FfEl#f 1 6
HMC3-20B | Socket Screw, [/ VIR M3x20 4 16
HSE3-12B | SelfTapping Screw, EEENES 1), Mix12 24 3]
HMM3Z Lock Nut, IEERERIS, M3 4 16
PV0482-R | Ultra Light Paddle (20g, Red) BKOOG7R Uktra Light Pacidie (20g, Red) #3FSIETFH (1) 2 13
BILEISTEE (20g, 1) HME3-10B | Socket Screw ESAF0AE R Max10 2 15
PV0499 | SUS Tail Hub BK0821 SUS Tail Hub SUSEEEITEE 1 15
SUS RIFEEERE HME3-3B Set Screw FITEMN 7 VABIE K M3x3 2 15
HMM3Z Lock Nut, LEZ0RIE M3 2 15
PV0504 | Tail Pitch Slider BK0025 Tail Pitch Control Fork EHEEIFHIE 1 15
e s A BKO0026 Tail Pitch Control Linkage EiFEZEHE 2 15
BK0027 Tail Pitch Control Slider FEREEITH:FE 1 15
BK0028 Tail Pitch Control Side Bushing EHEEIZFIME 1 15
BK0O075 Linkage Ball ;##3 1 15
BK0082 Collar (d2xD3xL4) #IE 2 15
BK0546 Pin (2mm) 1&i8 2 15
HMF2-8N | Screw B+ %4, M2x8 1 15
HSE2-10B | Selftapping Screw REEINIER (1) M21Q 2 15
HMS15 E Ring ERHIF 4 15
HMV1060ZZY | Bearing, FkiHE, d6xD10xW3) 2 15
PV0505 | SUS Link Rod BK0839 Linkage Rod JE#1%(L=30) 3 10,19
SUSiEHHE BK0840 Linkage Rod i#H5T(L=46) 3 8,18
BK0841 Linkage Rod i##15(L=60) 2 19
BK0&42 Linkage Rod F#E12(L=76) 2 14
BK0845 Linkage Rod j#HEH%(L=64) 2 18
PV0507 | SUS Tail Control Rod BK0O0O86 Ball Link 288 i£E1E 1 18
SUS EiEnE BKO105 Tail Control Rod Joint FEZHEHIE 1 18
BK0843 SUS Tail Push Pull Rod A SUSHEILISA 1 18
BK0861 SUS Tail Push Pull Rod B SUSHEHIIEB 1 18
HME4-5B Set Screw, FEEEA; UHIELE Max5 2 18
PV0509 | Pitch Push Pull Lever Set BK0O75 Linkage Ball #1558 5 19
1RREY HEIAEAR BK0085 Ball Link SSEEiEEHE 4 19
BK0086 Ball Link B85534 2 19
BK0104 Servo Mounting Plate EERSETH 4 19
BK0O113 Linkage Rod (L=18) 8§ 2 19
BK0833 Servo Block {8 B 45V 2 19
BK0834 Pitch Lever fixed Plate WEEBETEH 1 19
BK0835 Pitch Push Pull Lever FEWHIER 1 19
BKO0&839 SUS Linkage Rod SUS;EiEiE 1 19
BK0846 Collar IR, d3xD4x8.5 1 19
HMC3-18B | Socket Screw, P/ EIRE: M3ax18 1 19
HMF2-8N Screw, BE+S1E#, M2x8 2 19
HMJ2-8N Selftapping Screw, SHEH (), M2x8 3 19
HML2 Hex Nut, 77 EIRIE, M2 2 19
HMV740ZZY | Bearing, RERIEE, d4xD7xW2.5 2 19
HSE2612N | Sefiapping Screw FEENE (), M26x12 4 19
HSEZ2620N | Seifapping Screw, REELGEH (), M26x20 4 19
PV0510 |Elevator Push Pull Lever Set BK0OO75 Linkage Ball i#155 5 18
TR B HEARE BKO0O76 Collar (d3xD4xL10) §lhis 1 8
BK0O78 Collar (d3xD4xL4) &iF 1 8
BKOD86 Ball Link #f15 4 8,18
BK0O088 Flat Washer 25 1 8
BK0104 Servo Mounting Plate EBISEEH 2 18

39




Parts No. Description Item No. Description Quantity |Reference Assemble Step
FEGRHRER =i Lo B =i HE =]
BK0833 Servo Block SR 4R 2 18
BK0836 Elevator Push Pull Lever 7§ 2 #HIIEE 1 8
BK0845 SUS Linkage Rod SUSIERIR (L=64) 2 18
HMF2-8N Screw, EISA+5 184 M2x8 2 18
HMJ2-8N Selftapping Screw, BIIER (H), M2x8 3 8
HMJ3-22B | Selftapping Screw, ETTIZH (4}, Max22 1 8
HML2 Hex Nut,7 VEI%1E, M2 2 18
HMV740ZZY | Bearing, EEREIF, d4xDTxW2.5 2 8
HSEZ2620N | Selfapping Screw, BEISNER (1), M2 8x20) 4 18
PV0512-W| Skid Damper (White) HI2P88 (2%3)| BKO819W Skid Damper (White) HIZP8E (213) 4 -
PV0519 | Rear Servo Rod ®IBEEREHEANE | BKOOSE Ball Link E555EHHT 2 16
BK0091 Rod Guide EFEH 3 16
BK0860 Rear Push Rod, E38#132, 600mm 1 16
PV0520 | Tail Drive Belt FHREZ%, 686XL BK0858 Belt [FiRRIT, 686XL 1 16
PV0521 Tail Boom EE BKO859 Tail Boom EE 1 16
PV0532 | Clutch Liner BES28H BK0887 Cluich Liner SR 2 5
PV0639 | Tail Rotor Angular Brg # B EKEE | HMV1050Z2Z0 | Tail Rotor Angular Brg 7B iFERElS 4 15
PV0651 | Harden Main Shaft 581t E& BK1195 Harden Main Shaft F{t, & 1 10
PV0652 | Mixing Lever ISHIEE BK0893 Mixing Lever I23I1£5 2 13
BKOO75 Link Ball %8 4 13
BKOO76 Collar, {EH58, d3xD4x10 2 13
BKO0O0&8 Washer, 5, d3xD5x0.5 2 13
HSA3-14B | ButionHead Socket Screw, BTV TR, Maxd 2 13
HMJ2-10N | Selftapping Screw, EIETEZRE M2x10 4 13
PV0656 | Metal Main Rotor Hub BV0793 Metal M. Rotor Hub & EiEHEEE 1 12
ERIFICHEEE BK0616 Socket Screw, 7 VERH , M3x20 p 12
HMM3Z Lock Nut, \CEE1F1E, M3 2 12
PV0657 | 3D Damper Set 3D BE5E BKO795 Inner Damper FEE2E 2 12
BK0796 Outer Damper M iEE2E 2 12
PV0658 | Inner Damper MiBEETE BK0O795 Inner Damper g E2E 2 12
PV0659 | OQuter Damper B ERE BKO796 Outer Damper M= 2E 2 12
PV06B60 | Flybar Seesaw I8TETH Bv0892 Flybar Seesaw B EEEEH 1 13
PV0661 | Flybar Control Arm ISEHEEE | BK0002 Flybar Control Arm IS EHSEs 2 13
BKO0O5 Flybar Arm Bushing EBE7TEHIE 2 13
BK0075 Link Ball #5858 2 13
HME4-5B Set Screw, TREAMY/VEIEES, Mdx5 2 13
HMJ2-10N | Selftapping Screw, ENIE4, M2x10 2 13
PV0663 | Main Rotor Grip EieseE BKO0075 Link Ball i 558 2 12
BK0596 Main Rotor Grip ZEHE 88f#EE 2 12
HMJ2-10N | Selftapping Screw, EWIE4, M2x10 2 12
PV0664 | Elevator Control Base FI#iZHIE | BK0O018 Elevator Control ArmFHEFEIZHIE 1 9
BK0O019 Elevator Arm Parallel Lever HEREZHIE 1 9
BK0020 Elevator Arm Conirol Shaft #/EHEE EE 1 8
BK0075 Link Ball #5858 1 g
HMJ2-10N Selftapping Screw, B, M2x10 1 9
HSE3-18B | Selftapping Screw, EWIE4, M3x18 2 8
PV0665 | Elevator A Arm,R30/50 FHHIEAZE | BK0023 Elevator Control Am Link FHERIEREE 2 9
BK0084 Pin &3 2 g
PVOBBY | Metal Aileron Lever BV(0898 Metal Aileron LeverL) SREIMIEHIEEE £ 1 9
TREEEHE BV0899 Metal Aileron Lever(R) S BIEIREHIEEE (&) 1 g
BK0900 Aileron Lever Post B2 2B 2 9
HMC25-6B | Socket Screw, 7 %54 M2 5x6 2 9
HMF2-8N Phillips Machine Screw, BT+ 54, M2x8 4 g

40




Parts No. Description Item No. Description Quantity |Reference Assemble Step
FEGRHRER =i Lo B =i HE =]
BK0O75 Link Ball #5558 4 g
PV0668 | Metal Guide Pulley BVvV0894 Metal Guide Pulley & 154H 1 6
AR BKOO081 Pin EE#E 1 [¢]
BK0036 Pulley Collar {EiR{HE 2 6
PV0670 | 10T Pinion Gear 10TEE@NESEE BKO779 10T Pinion Gear 10TEE@) 4R 1 5
PV0671 | Clutch Bell BES =18 BV1194 Clutch Bell RESZEEHE 1 5
PVO672 | Auto-r Tail Pulley BK1196 Auto-r Tail Pulley B8 ici 258808 1 7
EfDiEeE EERR BK1197 Main Shaft Bolt FhEF7 IR 1 7
HMM3Z Lock Nut, [FEEIRIE, M3 1 7
PV0673 | One Way Clutch Shaft BK1198 One Way Clutch Shaft EC#ES R 1 7
BnESEE BK1197 Main Shaft Bolt CiEM7EE 1 7
HMM3Z Lock Nut, IFFZERIE, M3 1 7
HMQ14 Snap Ring SiFRCESNE 1 7
PV0B74 | Metal Idel Pulley & & 58 BV0895 Metal Idel Pulley /& EkE 1 16
PVOB75 | Metal Tail Pulley EE R BV0897 Metal Tail Pulley ERER 1 15
HME3-4B Set Screw, MEEA7EIRH, M3xd 1 15
HMY2-12 Pin E7EiE 1 15
PVOGB77 | Tail Support Bracket BKO797 Bracket (Upper) EIFEEE (1) 1 16
BZEIEETE BK0798 Bracket (Lower) BEEFE () 1 16
HMC3-16B | Socket Screw, P/ IR Max16 2 16
HMM3Z Lock Nut, [FEEIR15, M3 2 16
PV0678 | CB VERT. Tail Fin BK0799 CB VERT. Tail Fin IRt ZE T ER 1 16
IR EE HMC3-25B | Socket Screw, P17 UEIEE:, M3x2 2 16
HMM3Z Lock Nut, FEEERIE, M3 2 16
PV0679 | Tail Support BK0447 Tail Support Rod End BB 715420 4 16
EESIEHEE BK0524T Tail Support Rod EE 185 2 16
HMJ2-8N Selftapping Screw, EIR#(1E) M2X8 4 16
PV0680 | FRP Body Post BD6399 Washer $E 4 20
MBI BK0102 Rubber Grommet {4 S EE2E 4 20
BK6027 Body Post (Front) {8/ M5 a5zt 2 20
BK6028 Body Post (Back) E#HS®THE 2 20
HSA3-10B Button Head Socket Serew, [ TERE 43, MIX10 4 20
PV0681 | Main Hub Bolt BK0616 Socket Screw, N7 TERH, M3x20 4 14
e REEE TR HMM3Z Lock Nut, [[520%15, M3 4 14
PV0682 | Main Shaft Bolt BK1197 Main Shaft Bolt CEM 7 E R 2 10
FITEESRE R HMM3Z Lock Nut, IFFE0RIE, M3 2 10

41



OPTIONAL PARTS HiRTEH

s

——
_

PV0036 Flybar Paddle (32g, Black) PV0068 Carbon Pitch Control Arm

PV0103 Carbon Tail Boom Support

PV0104 Aluminum Frame Post

P

o

I@EEA WEETE R E 2 10 i g e s
f-\,\]
- o .
i ,:H/,—)/ 2t /
P o

™

L

PV0106 Cooling Fan (.50) PV0326 Carbon Base Plate PV0339 Metal Main Rotor Grip PV0349 Push/ Pull Elevator Lever Set
SR AEE e [ P 1 S fed it 12 AR
[ S -
fSis
-—
PV0384 Wire Clamp PV0399 Main Rotor Grip Post PV0441 Metal Elevator Lever Set  PV0444 Metal Flybar Control Arm
ERBEETIE EREEEETE EREHERREITE R T EEEN
7o P9 @ e
[ — £]
Peeee —

PV0445 Metal Washout Assemblly
et =Rk b |

PV044T Elevator Arm Link
B fie S

PV0448 Socket Link Ball Screw
7R R

PV0448 Rotor Grip Plate Set
SR EhrREREH

-

PV0482-L Uttra Light Paddle (20g, Blue)
R EM (5

PV0381 Flap Daper (Blue, 70%)
HEBELE &)

PV0382 Flap Daper (Red, 80%)
WEBEE (D

PV0481 Light Paddle (259, White)
BLiISTE M

s —ig_“_"ﬂ y B ]

B e

O —e—
G ey

PV0512-Y Skid Damper (Yellow)
ElReE (&)

PVD512-L Skid Damper (Blue)
HzsE (&)

42

PV0513 Metal Pitch Push Pull Lever
R e

PV0514 Metal Elevator Fush Pull Lever
SR R SR



OPTIONAL PARTS HiREH

/

a9
9%

N
<

PV0523 Carbon Tail Boom
B REE

PV0653 Metal Mixing Lever
%EE#}J}E%

PV0G666 Metal Elevator Base
i B I R

PV0676 Metal Tail Pulley (8T)
EHE

POWER &%k

PW0654 Stabilizer Control Cage
T MIBTEMITHE

PV0655 Stabilizer Control Cage Set
T MR EHITHIER

NO. 9606 RL-53H Engine
RL-53H EH A5

PV0109 Muffler (.46~.50)
HEEE

ELECTRONICS =£

NO. 9722 RL 3D Muffler
RL 3Dik HEF

FRifh

NO. 9725 RL Smoothy Pipe

NO. 8775 Glow Plug, R3
RL EEREEE WEE

NO. 8030 Zero o quemor
Zero O TEIERE

NO. 8130 Digital Rudder Servo, DS0606
DS0606 ENiEARM ERER)

NO. 8070 Heading Lock Gyro, TGT000
TGT000, 3HE TV PEVE SR

43

NO. 8071 TG7000, DS0606
TGT000 FEEEIEADS0606 EfEH

NO. 8126 Digital Servo, D51213

DS1213 BEREE
(ZHIEEH)



ACCESSORIES EEHCim

L)

7

NO. 1382 Team Raptor Cap
Team Raptor B35 18

NO. 1383 Team Raptor Shirt
Team Raptor |A#

NO. 1384 Team Raptor Jacket
Team Raptor HE

NO. 1389-R Neck Strap (Red)
H5THmE (D

<

NO. 1389-W Neck Strap (White)
Eitnte St (=)

NO. 1645 Hand-Crank Fuel Pump
FENNMIE

NO. 1658 12V Fuel Pump
EEWEE

NO. 2675 12V H.D 180 Starter
DCe0E! BEEEs 12V

-

v

NO. 2748 12V 72AH Sealed Lead Acid
EEIT IR

NO. 3800 Blade Support
FheMEER

MNO. 3801 6mm Starter Extension
ES WA

NO. 3802 Precision Pitch Gauge
TEEI RS

o

y

NO. 3803 Remote Glow Adapter

NOQ. 3875 TT V2 Carbon Blade 620mm

NO. 3878 TT V2 Carbon Blade 600mm

PV0267 Loclite #242

NEEERS Bt = 1 620mm Bkt <=1 600mm EEREE (B
[ [n
I ]

PV0268 Loctite #262
SEE e (51D

O

THURGER Pk RASTOR SERER

PV0517 Oneway Bearing Grease
FEOHFEE

PV0270 Grease (For Bearing)
\EFEERGERE (R

NO. 1263 Carry master WIACC 110V
MNO. 1264 Carry master WACC, 220V
NO. 1265 Carry master WIACC, 240V

E®IETE

NO. 2166 2.4AH GLOW STR-L 110V 2P

NO. 2157 2.4AH GLOW STR-L 230V 2P

NO. 2158 2.4AH GLOW STR-L 230V 3P
TR



	JK6081 V2-cover
	JK6081 V2-P01
	JK6081 V2-P02
	JK6081 V2-P03
	JK6081 V2-P04
	JK6081 V2-P05
	JK6081 V2-P06
	JK6081 V2-P07
	JK6081 V2-P08
	JK6081 V2-P09
	JK6081 V2-P10
	JK6081 V2-P11
	JK6081 V2-P12
	JK6081 V2-P13
	JK6081 V2-P14
	JK6081 V2-P15
	JK6081 V2-P16
	JK6081 V2-P17
	JK6081 V2-P18
	JK6081 V2-P19
	JK6081 V2-P20
	JK6081 V2-P21
	JK6081 V2-P22
	JK6081 V2-P23
	JK6081 V2-P24
	JK6081 V2-P25
	JK6081 V2-P26
	JK6081 V2-P27
	JK6081 V2-P28
	JK6081 V2-P29
	JK6081 V2-P30
	JK6081 V2-P31
	JK6081 V2-P32
	JK6081 V2-P33
	JK6081 V2-P34
	JK6081 V2-P35
	JK6081 V2-P36
	JK6081 V2-P37
	JK6081 V2-P38
	JK6081 V2-P39
	JK6081 V2-P40
	JK6081 V2-P41
	JK6081 V2-P42
	JK6081 V2-P43
	JK6081 V2-P44

